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89-1 0.0/55| GP 52 |45 | 3 WSA
5.5/16.5] SP 48 | 49 SP WSA
89-3 0.0/7.3| SP 46 |50 | 4 WSA
7379 SP 10 |89 | 1 FVI
7.9/16.5] SP 3716211122 |29 SP WSA
89-4 0.0/49| GP 51 |47 | 4 WSA
4.9/14.0f SP 44 154 | 2 WSA
14.0/16.] GP 70 | 30 GP FVI
89-6 0.0/4.3 | GPGM 58 |37 |5 WSA
4.3/12.8| GPGM 80 | 20 FVI
12.8/16| SP 33|64 |3 |35 |42 |75 70 SP WSA
*89-6 - top 4-5 meters of material has been removed
89-7 0.0/7.3|] GP 85 | 15 FVI
7.3/16.5] SP 44 152 | 4 SP WSA
89-9 0.0/7.3| GP 58 |40 |2 | 28 | 39 | 67 69 WSA
7.3/9.1 SP 27 |70 | 3 FVI
9.1/16.5] GP 75 | 25 GP WSA

FVI = Field Visual Identification WSA = Washed Sieve Analysis
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89-15 0.0/5.2| GM1 49 |37 |14 42 | 18 | 48 | 21 WSA

5.2/8.8 | GPGM 50 |35 |6 |76 | 39 | 69 31 29 |65 WSA

8.8/14.0] GP 54 143 |2 | 80 | 26 GP WSA
89-16 0.0/4.3| GPGM 48 |47 | 5 WSA

4.3/11.6] GP 85 | 15 FVI

11.6/16.| GPGM 58 |36 | 6 GPGM WSA
89-20 0.0/12.8] GP 80 | 20 FVI

12.8/14| SP 40 | 60 FVI

14/16.5| GP 80 | 20 GP FVI
89-23| 0.6 | 0.0/0.6] TS FVI

0.6/14.0] GP 80 | 20 GP FVI
89-25 0.0/2.4| GM1 57 |30 |13 GM1 FVI, EXTREMELY DENSE
89-26 0.0/3.1] GC4 22 | 38 |40 WSA

3.1/5.5| GPGC 79 [ 20 |10 FVI

5.5/5.8| LB 100 FVI

5.5/6.7| GP 90 | 10 GP FRVI, EXTREMELY DENSE
89-27 0.0/1.8 | GPGM 60 |29 |11 GPGM WSA, EXTREMELY DENSE

FVI = Field Visual Identification

WSA = Washed Sieve Analysis




—_— SUMMARY SHEET
BEST / — — —
ITrow CONBNEEs [ CcLIENT: MoT PROJECT: Telegraph Pit
c | 5 s Gradation of Materials Soundness Indicator ew | o
o5l | ¢ = So | 5
=3l S| 32|=8 1 E 3 Micro | S | E=
ZE| 2| 85|33 =l elesl 212 =g Fracture | B | — g | MgSO4 buval | &S SE
= St 5 c s c = o=
e 3 5 | = @ o £ SEINE| 2 g sl > &2] %) uva gcoo g Remarks
KL N N—r N—r ('5
ol ol |- = AlB || &lcalFa|ca| Fa
1999 TEST PITS|
99-1 0.0/3.1] GP 1 175 |52 |47 |1 | 93 54 | 84 WSA
3.1/59| SP 100 |44 |55 | 1 SP WSA
99-2 0.0/5.8| SP 2 90 |41 |58 |1 SP WSA
99-3 0.0/55]| SP 2 110 |37 |62 | 1 SP WSA
99-4 0.0/5.8| SP 3 2 220 |35 |63 | 2 SP WSA
99-5 0.0/58| SP 5 3 225 |48 |51 | 1 SP WSA
99-6 0.0/59| SP 4 2 250 |45 |54 | 1 SP WSA
99-7| 1.5 [0.0/1.5] FILL FVI, FILL MATERIAL
1.5/5.8| SP 4 2 220 |48 |51 |1 | 93 52 | 84 SP WSA
99-8| 1.4 [0.0/1.4] FILL FVI, FILL MATERIAL
1.4/5.4| SP 6 2 230 [49 |50 | 1 SP WSA

FVI = Field Visual Identification

WSA = Washed Sieve Analysis
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99-91 0.8 |10.0/0.8] CR FVI, CRUSH
0.8/5.6| SP 4 1 210 |43 |56 | 1 SP WSA

99-10| 0.6 | 0.0/0.6 | FILL FVI, FILL MATERIAL
0.6/5.6| SP 2 1 130 |42 |57 |1 SP WSA

99-11] 0.6 | 0.0/0.6 | FILL FVI, FILL MATERIAL
0.6/5.4| GP 6 3 225 |58 |41 |1 GP WSA

*99-11material has been removed

99-12]/0.75 | 0.0/0.8 | FILL FVI, FILL MATERIAL
0.8/5.8| GP 6 3 20 |51 |47 |2 GP WSA

*99-12 material has been removed

99-221 0.1 | 0.0/0.1| TS FVI, TOPSOIL
0.1/0.8| OB FVI, OVERBURDEN
0.8/5.3| SP 3 3 200 |53 |44 |3 SP WSA

99-24| 0.2 |0.0/0.2| FILL FVI, FILL MATERIAL
0.2/5.3| GP 3 1 200 |53 |45 | 2 GP WSA

99-25| 0.4 |0.0/0.8| OB FVI, OVERBURDEN
0.8/25| GM1 3 120 | 44 | 39 |16 GM1 WSA

FVI = Field Visual Identification

WSA = Washed Sieve Analysis
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99-26] 0.2 | 0.0/0.2 TS FVI, TOPSOIL
0.2/1.2| oB FVI, OVERBURDEN
1.2/28| sm2 | 3 140 |30 | 45 |25 SMm2 FVI

99-27| 0.9 | 0.0/0.9| OB FVI, OVERBURDEN
0.9/2.6| GP 2 1 225 [59 |40 | 1 WSA
2.6/54| GP 1 1 200 |51 |46 |3 GP WSA

99-28| 0.7 | 0.0/0.7| OB FVI, OVERBURDEN
0727 GP 3 2 200 [49 |49 | 2 WSA
2.7/5.4| SPSM| 2 1 275 [ 38 |55 | 7 SPSM FVI, OVERBURDEN

99-29] 0.7 | 0.0/0.7 TS FVI, TOPSOIL
0.7/1.8| GP 5 2 200 |57 |40 |3 FVI, TOPSOIL
1.8/3.4| GM2 42 |35 |23 GM2 FVI, TOPSOIL

99-30] 0.2 | 0.0/0.2 TS FVI, TOPSOIL
0.2/0.8| OB FVI, OVERBURDEN
0.8/2.9| GPGM| 3 200 |54 |41 |5 WSA
2.9/54| SP 2 1 120 |45 |52 | 3 SP WSA

FVI = Field Visual Identification WSA = Washed Sieve Analysis
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99-31| 1.3 | 0.0/1.3| OB FVI, OVERBURDEN
1.3/1.6 TS FVI, TOPSOIL
1.6/2.1| OB FVI, OVERBURDEN
2.1/54| SP 2 120 | 41 |56 | 3 32 SP WSA
99-321 0.3 | 0.0/0.3| TS FVI, TOPSOIL
0.3/0.9| OB FVI, OVERBURDEN
0.9/5.4| GP 2 110 |54 |44 |1 | 94 54 | 33 GP WSA
99-33| 1.5 | 0.0/1.5| OB FVI, OVERBURDEN
15/54| GP 2 1 160 |53 |44 | 3 GP WSA
99-34| 0.6 | 0.0/0.6] OB FVI, OVERBURDEN
0.6/5.6| GP 1 80 |53 ]|45]2 GP WSA
99-35| 1.2 | 0.0/1.2| FILL FVI, CONCRETE FILL MATERIAL

FVI = Field Visual Identification WSA = Washed Sieve Analysis
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04-1 0.0/6.0] SP 3 1 200 |42 |56 | 2 SP WSA

*04-1 material has been removed

04-2 0.0/1.01 SP 30169 |1 FVI
1.0/6.0 GP 2 1 175 |54 |45 | 1 69 76 GP WSA

*04-2 material has been removed

04-3 | 1.0 | 0.0/1.0| CR/IAS FVI, CRUSH & ASPHALT WASTE
1.0/5.0 GP 2 125 |52 |47 | 1 WSA
5.0/6.0] SP 1 100 |30 |69 | 1 SP FVI

2005 TEST PITS

05-1 0.0/25] GP 2 1 1 225 |59 |40 |1 FVI
2.5/7.5 GP 1 1 75 |50 |49 |1 GP FVI

*05-1 material has been removed

05-2 0.0/7.5 GP 2 1 1 250 |57 |42 |1 | 46 GP WSA

05-3 0.0/7.0] GP 2 1 200 |59 |40 | 1 FVI
7.0/75] SP 39160 |1 SP FVI

FVI = Field Visual Identification WSA = Washed Sieve Analysis
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05-4 0.0/75| GP 2 1 1 250 |54 |45 |1 GP FVI
05-5 0.0/2.0 | GPGM 54 140 | 6 FVI, SOME ORGANICS(FILL)
2.0/5.0] GP 2 1 1 250 |54 |45 |1 GP FVI
05-6 0.0/15| GP 1 59 140 | 1 FVI, SLOPING MATERIAL
15/75] GP 3 2 1 250 |63 |35 |2 | 32 25|73 ]|18.6]| 16 GP SG:C-2.86,F-2.79/ABS:C-0.69,F-1.23
05-7 0.0/7.5| GP 3 2 1 250 |64 |35 |1 GP WSA
05-8 | 0.3 | 0.0/0.3| SM4 30 | 30 |40 FVI, PIT OVERBURDEN
0.3/0.8| GPGM| 5 3 1 300 [59 |35 | 6 FVI
0.8/2.2| GP 2 1 200 |57 |35 (3 FVI
2.2/3.0 | GPGM 50 |40 |10 FVI
3.0/7.0] GP 3 1 1 225 |57 |35 (3 GP FVI
05-9] 0.2 |0.0/02] TS FVI, ORGANICS
0.2/1.5| GPGM 53 140 | 7 FVI
1.5/75]| SP 1 100 |42 |55 | 3 SP WSA
05-10| 0.2 ] 0.0/0.2] TS FVI, ORGANICS
0.2/0.7 | GPGM 53 140 | 7 FVI
0.7/75| GP 2 1 175 |54 |45 | 1 GP FVI
E\’I =Iia A\ ciial IAdAnHfinaAti AN WS Al \AIhohddAd Cindia AbAbhdic
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05-111 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/1.2|GPGM| 1 75 |53 |40 |7 FVI
1.2/7.0| SP 150 |47 |51 |2 | 33 SP WSA

05-121 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/0.8| SM1 15 | 70 |15 FVI, ORGANICS
0.8/2.0 | GPGM 150 | 55 | 40 FVI
2.0/40| GP 54 | 45 FVI
4.0/7.0| SP 75 |44 |55 SP FVI

05-13] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/1.0 | GPGM 53 | 40 FVI
1.0/75| GP 1 |250 |58 |41 GP FVI

05-14 0.0/45| GM1 1 300 | 50 | 35 |15 FVI
45/75|1 GP 20 |56 |39 |1 GP WSA

05-15 0.0/1.7 | GPGM 100 | 53 | 40 FVI
1.7/70| GP 1 300 | 56 | 39 GP WSA

05-16] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/1.0| SM3 20 | 50 |30 FVI
1.0/1.7 | GPGM 100 |53 |40 | 7 FVI

SVERLZMAIUL feationoo0 195 125 120uc pl whohdd Siete-Ahatydis cM2 FVI, HARDPAN LIKE
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05-17] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/1.2| SM3 20 | 50 |30 FVI, ORGANICS
1.2/6.0 | GPGM| 3 2 1 250 |58 |35 |7 GPGM WSA

05-18] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/0.6 | SM3 20 | 50 |30 FVI, ORGANICS
0.6/25|GPGM| 5 3 1 250 |53 |40 | 7 FVI
2.5/6.0] GM2 55 125 |20 GM2 FVI

05-19] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/1.2 | GPGM 200 | 60 | 33 FVI
1.2/6.5| GP 200 | 61 | 36 GP WSA,100MM OF HARDPAN@1.2

05-20] 0.3 | 0.0/0.3| TS FVI, ORGANICS
0.3/0.5| SM3 20 | 50 |30 FVI, ORGANICS
0.5/1.3 | GPGM 2 1 200 | 60 |33 |7 FVI
1.3/2.4| GM2 50 | 25 |25 FVI
2.4/6.0| GPGM| 3 2 200 |61 |34 |5 | 43 GPGM WSA

FVI = Field Visual Identification

WSA = Washed Sieve Analysis
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05-21| 0.3 ] 0.0/0.3] TS FVI, ORGANICS
0.3/0.8| SM3 30 | 40 |30 FVI, ORGANICS
0.8/1.5| GPGM| 2 1 200 [60 |33 |7 FVI
1.5/3.7| GM2 50 | 25 |25 FVI, HARDPAN
3.7/6.0| GPGM| 3 1 200 |61 |34 | 5 GPGM WSA

05-22 0.0/1.2]| CR FVI, CRUSH
1.2/5.0( OB FVI, PIT OVERBURDEN

05-23| 5.0 | 0.0/5.0| 0B FVI, PIT OVERBURDEN
5.0/6.0] GP 2 1 200 |54 [45 | 1 GP FVI

05-24 0.0/1.2| CR FVI, CRUSH
1.2/7.5( GP 2 125 |54 |45 | 1 GP FVI

05-25 0.0/0.5|] CR FVI, CRUSH
0.5/2.3| GM2 50 |30 |20 REJECT 25MM ROCK? FVI
2.3/3.1 OB FVI, PIT OVERBURDEN
3.1/75| SP 1 100 (40 |69 | 1 SP 3.0 FVI, SLIGHT FLOW

FVI = Field Visual Identification WSA = Washed Sieve Analysis




PROVINCE OF BRITISH COLUMBIA
MINISTRY OF TRANSPORTATION & HIGHWAYS
GEQTECHNICAL AND MATERTALS BRANCH

Sta. or T.H. 5=/

Depth
ﬁ%@éi} %E‘ %ﬁﬁ%ﬁﬁ%ﬂmgz Cost Code Date
Technician Lo
TRIAL # 1 2 &
Clay Height mm _m;;
Sediment Period doy Flin
Sand Height mm
‘;‘ -z;} . egjfj' . p:
Sand Equivalent (SE) : —_—
INTERPRETATION OF RESULTS
SE 50 a 40 30 20
)
absence of plastic possible plastic plastic
material material material

REMARKS:

CALCULATIONS:

Sand Equivalent (SE) =

Sand Height % 100
Clay Height

H371 81/02




PROVINCE OF BRITISH COLIMBIA Project
MINISTRY OF TRANSPORTATION & HIGHWAYS| o . . Sample # i, i
GEOTECHNICAL AND MATERIALS BRANCH ' B pie ¥ 2
Depth ‘
SAND E{ UWALENT TEST/| cost Code Date pian /3o
Technician 2 o
TRIAL # 1 2 3 4
£
Clay Height mm ' oo &
Sediment Period e Nails P
) f R ’
Sand Height mm o o
/2 72
Sand Zquivalent (SE) _— — ——e
INTERPRETATION OF RESULTS
SE 70} 50 40 30 20
1
absence of plastic possible plastic plastic
material material material
REMARKS ;
CALCULATTONS :
. - Sand Height x 100
Sand Equivalent (SE) Clay Height

H371 81/02



PROVINCE OF BRITISH COLUMBIA Project £
MINISTRY OF TRANSPORTATION & HIGHWAYS St or T.H S e
GECTECHNICAL AND MATERTIALS BRANCE a. e —
Depth
SAND EQUIVALENT TEST/ cost Coe bate __pifn /%
Technician < Ass [
TRIAL # 1 2 3 4

Clay Height mm

Sediment Period

]

Sand Height mm

S

Sand Equivalent (SE) -
ZNT@SPRETATION OF RESULTS

A 50 40 30 20

9 absence of plastic possible plastic plastic

material material material
REMARKS:
CALCULATIONS:
Sand Equivalent (SE) = Sand Height , 109

Clay Height

H371 81/02




PROVINCE OF BRITISH COLUMBIA
MINISTRY OF TRANSPORTATION & HIGHWAYS
GECTECHNICAL AND MATERIALS BRANCE

e

Project

Sta. or T.H.

Sand Equivalent (SE) =

Sand Height % 100
Clay Height

Denth
ND B WIVALENT TEEST| Cost Code Date .
Technician fa o
TRIAL # 1 2 3 4
Clay Hedght mm 5 i
Sediment Period
f‘f,
Sand Height mm .
Sand Equivalent (SE) :
IN?@RE@ETATION OF RESULTS
sE [ oy 50 40 30 20
"..‘J?///J.-
absence of plastic possible plastic plastic
material material material
REMARKS:
CALCULAT IONS:

Hary 81/02




Degradation Factor (D)

PROVINCE OF BRITISH COLUMBIA Project
MINISTRY OF TRANSPORTATTON & HIGHWAYS | o o o Samole f < S
CEOTECHNICAL & MATERIALS BRANCH e ample #
Depth
ﬁg@ﬁ&@&? N ?E Cost Code Date
Technician T2 LD
TRTAL # 1 2 3 4
Sediment Height (H) mm &

CALCULATIONS

381 - H
D=3g1+1.758 *~

H374 81/ 02




PROVINCE OF BRITISH CCLUMBIA Project

MINISTRY OF TRANSPORTATICN & HIGHWAYS

Sediment Height (E} mm

CEOTECHNICAL & MATERIALS BRANCH Staor T.H. %~ o  Sample §
Depth
Cost Code Date
Technician S boraar b
TRIAL # 1 2 3 4

Degradation Factor (D) PR EI2rs
CALCULATIONS
D=t 2B o100

381 + 1.7 H

H374 81/ 02




PROVINCE OF BRITISH COLUMBIA

381 + 1.75 H

Project
MINISTRY OF TRANSPORTATION & HIGHWAYS Sta or T.H Sample f
GREOTECHNTCAL & MATERIALS BRANCH or S.f- mple
Depth
Cost Code Date
Technician
TRIAL # 1 3 4
Iy
Sediment Height (H) mm .
Degradation Factor (D} AT
CALCULAT IONS
D= oo = H x 100

H374 81/02




PROVINCE OF BRITISH COLUMBIA Project
MINISTRY OF TRANSPORTATION & HIGHWAYS | . . . Sumole # % O
CEOTECHNICAL & MATERIALS BRANCH aor b.h. ample ¥ A
Depth
EGRADATION TEST | cost coce pare 1% oo
Technician AT ma s
TRIAL # 1 2 3 4
Sediment Height (H) mm ﬁ;?ﬁ

Degradation Factor (D)

CALCULAT 1ONS
381 - H
D=3+ 175 =0

H374 81/ 02



FRACTURE COUNT

HRBIRY OF TRAHSPORTATION AMD HEHVAYS - GEOTECHAKCAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B = FOR CRUSHED PAVING AGGREGATE

PROJECT: Teleovagh. Povberton DISTRICT: _South Talay ./ |
TESTHQLE/PIT° 34-U  SAMPLE No._ . BAG NO. 15367 DEPTH: L3 -3.0 v
COUNT
PASSING  37.5 UNFRACTURED |
RETAINED 25 | + FRACTURED [ __So.0 %{25mm
PASSING 25  UNFRACTURED 3 )
RETAINED 19 1 + FRACTURED 9 220 % (10 mm)
ﬁa .
= PASSING 18 UNFRACTURED 2 Y L ow
S RETANED 125 1 4+ FRACTURED ._ I & 6.0 % (125 mm)
=g
2 PASSING  12.5  UNFRACTURED EXD
= RETAINED 8.5  § + FRACTURED __ L S 0.0 % (8.5 mm)
A _
PASSING 0.5  UNFRACTURED 14§
RETAINED 475 1 4 FRACTURED _ 200 bhb. = %475 mm)
UNFRACTURED 26
TOTAL X "o
L4 FRAGTURED % FRACTURE /
TOTAL NUMBER OF PIECES
HASS
PASSING 19 UNFRACTURED  )713.1 P
7 RETAINED 132 2 + FRACTURED __[L1% AL 2 L % (132 mm)
S PASSING 132 UNRRACTURED 10261
i RETAINED 9.5 2 ¢ FRACTURED _25.33 1.7 % (35 mm)
&3
&
L0 g FRACTURE :

ARITHMETIC AVERAGE




Province of British Colunbia
Ministry of Transportatioft and Highways
Geotechnical and Materials Branch

/- E-7F

Project /4%4'/¢47/’4i /!(ﬂ ”"?;@
Station /ﬁ*iéuwvcf N et i W)
Sample No.777 E9-/f Depth /. 5 ~ 5. /1~
Date

Pate Ty es e

Sampled By
Tested By

VT
< /5359

it

s
-t

DEGRADATION

SAMPLE NUMBER

SEDIMENT HEIGHT (H) s

DEGRADATION FACTOR (D) 7/

DURABILLTY INDEX COARSE

SAMPLE MUMBER

SEDIMENT HEIGHL (1)

DURABILITY INDEX (Do)

0.3 + 20.8 Cot{(0.29+.00591)

CALCULATINS: CALCULATION:
15~
100
ENGLISH ' S — — X -
ENGLISH UNITS D Eri 550 De
. 381-1 x100
S.IL. UNITS = L
b 381+1.75 H
g ) B o
- G

SAMPLE NUMBER

SEDIMENT PERLIOD

CLAY HEIGHY . e

SAND HEIGHT

SAND EQUIVALENT o/

DURABILITY INDEX FINE

SAMPLE NUMBER

SEDIMENT PERJOD

CLAY HELGHY

SAND HEIGHT

.1, FINE

CALCULATIONS:

LGH
SAND EQUIVALENT = iod ﬂiffl{ .

100

CALCULATION

SAND MEIGHL o0

N T. FINE =



FRACTURE COUNT

HEHBTRY OF TRANSPORTATION AHD HIGHWAYS - QEOTECHAIAL WCH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B - FOR CRUSHED PAWNG AGGREGATE

w5

PROJECT: M7 = - w ; P DISTRICT
TESTHOLE/PIT: §- SAMFLE NO.: ___ BAG NO. % DEPTH: 7970w
| COUNT
PASSING  37.5  UNFRACTURED /
RETAINED 25 1 4 FRACTURED ___ 7/ ST % (25 mm)
PASSING 25  UNFRACTURED .
RETAINED 19 1 4 FRACTURED Lo & (18 mm)
ﬁe .
5 PASSING 18 UNFRACTURED |
S, RETAMED 125 1 + FRACTURED . __ 7 oG {123 mm)
os
= PASSING  12.5 UNFRACTURED .
E RETAINED 8.5 1 + FRACTURED Sl aor K (88 mm)
=
PASSING 8.5  UNFRACTURED .
RETAINED 475 1 4 FRACTURED % 8 (4.8 mm)
UNFRACTURED
P PMACTURED ol _ % FRAGTURE /
TOTAL NUMBER OF PIECES
PASSING 10 UNFRACTURED o
g RETAINED m 2 + FRACTURED L) w132 mm)
= pASSING T UHFRAC?URED S
= RETAINED 9.5 2 + FRACTURED 5w, T %185 mm)
o3
5
o=

~ ARITHUETIC AVERAGE

3% % FRACTURE B



/‘4%
[P Gt el A A aled o

Minlstry of lransportatlon and Highways
Geotechnical and Materdials Branch

Ni%} VTR J"{\f\«»tl{ i

SLatlon T W,f‘?w?—ﬂf} A
Sample No. 79— iZ_Depthli_fz’?_L
Sampled By ,,ﬁ,,,“_.b"u’

Date Tawe (5799

Tested By T &

DEGRADATION

DURABILLTY INDEX COARSE

SAMPLE NUMBER

SEDIMENT PERLOD 0 n i
CLAY HEIGHT R
52

SAND HEIGHT

SAND EQUIVALENT b

pral
<G P
SAMPLE NUMBER g SAMPLE NUMBER -
SEDIMENT HEIGHT (H) = 2 SEDIMENT HELCGHT (1) o
DEGRADATION FACTOR (D) - DURABILITY INDEX (Dc)
CALCULATLONS : CALCULATION:
15-11 Loo
ENGLISH UNITS D= ~=r X De = 30.3 + 20.8 Cot (0.25+.0059H)
54175 0
3811 x100
L. UNITS - .
5 NILS P= 381¥1.75 1
SAND EQUIVALENT 2t b DURABILITY INDEX FINE

SAMPLE NUMBER

SEDIMENT PERIOD

CLAY HEIGUT

SAND HEIGHT

D.I. FINE

CALCULATIONS:

SAND HEIGNT o

SAND EQUIVALENT = ==

ALCULATILON

5 Pl] H[i(lll
DT, FINE = A




FRACTURE COUNT

HEBTRY OF TRANSPORTADOR AMD HIHYATS = Q£0TECHAXAL W&H

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

&%ETHOD 8 - FOR CRUSHED PAVING AGGREGATE
PROJECT: 1Ty

3 \l-‘ ——— *x‘":u-;,h Jﬁ‘ N //
i O ‘w‘:..n £ ¢

DEPTH: 4. 7.7 o

TESTHOLE/PIT: -~ SAMPLE N0 ___ BAG NO.t vy ues
” - COUNT
PASSING 37,5  UNFRACTURED
RETAINED 25 1 + FRACTURED 7 & % {25 mm)
PASSING 25  UNFRACTURED :
. RETAINED 19 1 + FRACTURED 7 % {18 mm)
= .
S5 PASSING 18 UNFRACTURED i o
€ RETAWED 125 1 4 FRACTURED . DO L 8 (128 mm)
4
&2 PASSING  12.5 UNFRACTURED  __ 1\ o
B RETAINED 8.8 1§ + FRACTURED __1 (2.0, % (9.5 mm)
ﬁ .
PASSING 8.5  UNFRACTURED o) |
RETAINED 475 1 + FRACTURED __o> LA 8 {473 mm)
UNFRACTURED 74
TO7AL BIEECE |
D PRACTURED i % FRAGTURE 7
T0TAL NUMBER OF PIECES e
HASS
PASSING 19 UNFRACTURED SN
%f RETAINED 13.2 2 + FRACTURED SA07 20l % (132 mm)
S PASSING 132 UNFRACTURED | .
- RETAIMED 9.5 2 + FRACTURED % (8.5 mm)
o3
&
= N
ARITHMETIC AVERAGE =24 % FRACTURE B




L T O T T P O W PR S Rt

Ministry of Iransportatlon and Highways
Geotechnical and Materials Branch

T
A
- PR

/]/f' f»w[/ Lr(\w

Station T‘{:;___LW ff’?/»xﬂﬁ’ {- I

@w

Sample No. -’f}—{m }é@épt lard= /F 7%}) 7 \,_-

Sampled 8y Date

Tested By

l)aLe )\J & F'ff [

yﬂ 7 : '47m

BEGRADATLION

DURABILLTY INDEX COARSE

SAMPLE NUMBER

SEDIMENT HEIGHT (H) ==

DEGRADATION FACTOR (B) //

SAMPLE NUMBER

SEDIMENT HEIGHT (1)

DURABILLTY INDEX (De)

CALCULATIONGS: CALCULATION:
15-11
. . o x 1006 .
ENGLISH UNITS b= [Si1 95 1 Do o= 30,3 4
] 3811 x100
JI. UNTY = =
Se L. UNIES 181-+1.75 H

SAND FQU}VAIFNJ

SAMPLE NUMBER K

SEDIMENT PERLIOD

CLAY HEIGHT 7.z

SAND HEIGHT :fx / ]
B

SAND EQUIVALENT oA

CALCULATIONS:

sanp EQuIvALEnt = SPHEHELIGHT )

AV O TIRTOINT

DURABILITY LINDEX FINE

SAMPLE NUMBER

- 20,8 Cot (0.294+,0059%1)

SEDIMENT PERIOD

CLAY HELGHT

SAND HEIGHT

D.I. FINE

CALCULATION:

SAND_HEIGHT
noT. Frng = S




FRACTURE COUNT

MIABTRY OF TRARSPORTATION AHD HHWATS - GEQTECHRICAL BRAHEH

METHOD A - FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B ~ FOR CRUSHED PAVING AGGREGATE

- PROJECT: _biTiy bk, ] i DISTRICT: ;1 e T

“: < [ vy ":: ) ;_iFw;’ i.._f!/i

?ES'@‘HGLE/ PITs 212 smg PLE NO. __ BAG NO.& w7 DEPTH
, COUNT
PASSING  37.5 UNFRACTURED
RETAINED 25 1 + FRACTURED A5 % (25 mm)
PASSING 25  UNFRACTURED o, “
RETAINED 19 1 + FRACTURED % oo, %{18 mm)
ﬁa .
= PASSING 18 UNFRACTURED Al ]
S RETANED 12.5 1 ¢ FRACTURED . D0 % (123 mm)
=
= PASSING  12.5  UNFRACTURED
B RETAINED 9.5 1§ + FRACTURED __ il S liw % (9.5 mm)
E .
. PASSING . 9.5  UNFRACTURED
RETAINED - 475 1 + FRACTURED T % {479 mm)
. UNFRACTURED 274
T07AL T
" .- | ¥ FRAGTURED . % FRACTURE /
TOTAL HUMBER OF PIECES
PASSING 19 UMFRACTURED N
%? RETAINED 13.2 2 4 FRACTURED o % {13.2 mm)
S PASSING 132 UNFRACTURED |
- RETAINED 9.5 2 + FRACTURED 24 % (8.5 mm)
2
B
b . PR .
‘ * ARITHMETIC AVERAGE | /. % % FRACTURE 8



Ministry of Transpor
Geotechnical and Mat

N
“

[P RN R U N TR WP

tation and Highways
erials Branch

Seation TELELADI TS
Sample No. TLiAY~ Sbepth_ 42
Sampled By ___Date__

Tested By
b

INDEX COARGE

DEGRADAT LON DURABILLTY

SAMPLE NUMBER
SEDIMENT HEIGHT (i)

DEGRADATION FACTOR ¢

D) T

CALCULATIONS:

SAMPLE NUMBER A

SEDIMENT HELGHT (I

DURABILITY INDEX (De) _

CALCULATION:

SAMPLE NUMBER
SEDIMENT. PERIOD
CLAY HEIGHT

SAND HEIGHT

SAND EQUIVALENT

fe

~

CALCULATIONGS:

SAND EQUIVALENT

SAND HETCGHT

1AW Mo hen

x 100

15—
_ x100 .
D TS D= oo .= 30.3 4+ 20.8 Cot(0.29+.0059H
ENGLISI UNITS D= pii-se De = 30.3 + 20.8 Cot(0.29+.0059H)
381-11 x100
5.1. - e ——
UNTES BT 38141.75 H
: =/ BRGEEEET i
SAND EQUIVALFENT FE = DURABILITY INDEX FINE

SAMPLE NUMBER

SEDIMENT PERIOD

CLAY HEIGHT

SAND HEIGHT

1D.i. FINE

CALCULATLON:

SAND_IELGHT | fo

B.T. FIHNE =



' . cel '

FRACTURE COUNT |

- HEBYAY OF TRARSPORTATICH AAD HRHWATS - SEOTECHAICAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

METHOD B - FOR CRUSHED PAVING AGGREGATE

TESTHOLE/BIT: 27/  SAMPLE NO.. ___ BAG NO.s x5
- COUNT
PASSING  37.5 UMNFRACTURED

gl
e
o~
L]

RETAINED 25 i 4+ FRACTURED - 33 S % {15 mm)

PASSING 25  UNFRACTURED 2 -
RETAINED 19 1 4 FRACTURED 7 1% % (10 mm)
m .
= PASSING 18 UNFRACTURED /6
& RETANED 125 1 + FRACTURED . __ A% ST & (125 mm)
2
= PASSING 125  UNFRACTURED o
£ RETAINED 8.5 | + FRACTURED _ o5 55 % % (88 mm)
= .
PASSING - 8.5  UNFRACTURED 53 o
RETAINED 475 1 + FRACTURED _33% P07 % (478 mm)
L9
I e
—— % FRACTURE /
TOTAL NUMBER OF PIECES
, | MASS
PASSING 10 UNFRACTURED /5720
fg RETAINED 13.2 2 4+ FRACTURED o L.00 f* 4% (13.2 mm)
S PASSING 132 UNFRACTURED 0277
- RETAINED 9.5 2 + FRACTURED 77 5022 g {05 mm)
b= |
B
s

CARITHMETIC AVERAGE 2Tl g FRACTURE B



DRI R e a s g tdaiang Gl

Ministry of Transportation and Highways
Geotechnlcal and Materials Branch

FUN RS UG

i \'",J G
Statioun
Sample No.

R
~_Depth
Sampled By Date

Tested By :{;J%éi::ﬁate ;ﬁp VY
X IE T2 J 7

-

DEGRADATION

DURARILITY [NDEX COARSE

SAMPLE NUMBER

SEDIMENT HEIGHT (1) 7 o
/ oy
DEGRADATION FACTOR (D) (o | )
CALCULATI NG
5.1 4

_oxigo

SAMPLE NUMBER X/

SEDIMENT HE1GHT (i)

BURABILITY INDEX (D)

CALCULATION:

30.3 4+ 20.8 Cot{0.29+.00591)

ENG = EimE B
LISH UNITS D= j5ii5e; be
381 -11 x100
S.T. UNTTS = s
S.T. U R SRR T
Tt 3.7
SAND EQUIVALENT %

SAMPLE NUMBER

SEDIMENT PERLOD Zepd
CLAY HEIGHT i

SAND HEIGHT g
SAND EQUIVALENT AL
CALCULATTONS:

SAND HILLGHT

fTAY dirior X100

SAND EQUIVALENT =

DURABILIYY

SAMPLE NUMBER

SEBRIMENT PERIOD

CLAY HEIGHT 8.8 e

SAND HEIGHY 3.l
. L7

D.1. FLNE Bl e

CALCULATIOH:

SAND HLLGHT
BNoT . TINE = MD—: s »100



Ministry of Transportation and Highways

PROJECT £t

i BF e sy

Station or T.H, Sample No.
GEOTECHNICAL AND MATERIALS BRANCH e Aae
Depth 08 7 &/ o~ CostrGode 2/ 5 4 7.
oate___ Jove 28/4
SOUNDNESS TEST  (A.S.T.M. C88) Tecnnician,..J & Lo
. ‘ Weighted
Sieve Size Grading of Mass of Test After 5 Cycles Percentage
Original Fractions Rerifaa;rsnin Loss Mass Loss
Passing Retained | Sample {%) Before Test (g) (@) d (%) (%)
SOUNDNESS TEST OF COARSE AGGREGATE
63 mm 50 mm o . %
50 mm 37.5 mm £ — e
- G92.3 ) N ;
2" mm 25.0 mm N -~ —] /59573 RIS 2.3 S0
H5/4-5
25.0 mm 18.0 mm
A o -
19.0 mm 125 mm . £¢ G G e Y~ P
'?:4;;" 75,3 R ,’#! #
E — 7303 £ 4
12.5 mm 8.5 mm
1 Pk .y . f“_:(fs A : u’ﬂ"’/
9.5 mm 4.75 mm - / Joo- 3 i a .3
TOTALS 100.0 2.9
SOUNDNESS TEST OF FINE AGGREGATE
¥9.5 mm 4.75 mm
4.75 mm 2,36 mm 287 S DO 9.4 2R
2 mm | 1.18 mm 7.9 P ; gy 3
1.18 mm 600-mm v C P o 3
600 mm 300 mm /.:5 e PR Né;m \\} . 5:;} o \{3
.300 mm 150 mm £ o
. S
50 mm PAN PR
P g e
TOTALS i00.0 L8
% This Fraction is not used When 'Sample Contains Both Coarse and Fine Portions
% Of Initial Sample Passing 4.75 mm Sieve = 2 %
A,
3 i L N
{EMARKS:- % 1 g)aw%“;' e{?ﬁ 50 i\! T oaad b e g - T s R T
1 ¥ [

e T s Rt Rk




PR I
LI

PROVINCE OF BRITISH COLUMBIA Project Ada T H
MINISTRY OF TRANSPORTATION AND HIGHWAYS

GEOTECHNTCAL AND MATERTALS BRANCH Sta. or T.H. Sauwple #
Depth OB A Shay,
SPECEFE@ GRAVITY {«BQQ) Cost Code Date
TEST Technician & & £

COARSE AGGREGATE

Mass of Basket + 5.5.D. Sample in Air g
Mass of Basket in Air g
Mass of $.S.D. Sample in Alr 0 04, 87.9  glib’
Mass of Basket + S$.5.D, Sample in Water 21038 g
Mass of Basket in Water el LY g
Mass of S.S.D. Sample in Water © WEEN
5.G. (5.5.D.) = W __ 2.2
W-C ’

Mass of Oven Dry Sample + Container in Air
Mass of Container in Air g
Mass of Oven Dry Sample in Ailr @ > G 4 7,;‘@
ABSORPTTON = %ﬁ x 100 = 0.% y

Apparent 5.G. (if required) = A/(A-C) =

FINE AGGREGATE ' e

Mass of Flask + S.5.D, Sample

Mass of Flask

Masgs of 5.5.D. Sample @
Mass of Flask + Water to Mark

Mass of Flask + $.5.D. Sample + Water

$.G. (S.8.D.) = o = 7,179 2.0
T e T T BHID ‘

gy 7

Mass of Oven Dry Sample + Container - B
‘3;;“ .

Mass of Containet ! A

262,77

Mass of Oven Dry Sample @ M

_ . e A

ABSORPTION = w—Aé x 100 = L5 b %

If Bulk S8.G. is Required:

. _A =
Coarse Agg, Bulk 5.G. = T Fine Agg. Bulk S5.G. BA-D

H370 81/02



FRACTURE COUNT

HEBTRY OF TRARSPORIATION AHD HKHWAYS = GLOTECHRICAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B - FOR CRUSHED FAVING AGGREGATE

PROJECT: Tale. m..wi e bantsy  DISTRICT: _South [ aland
TES?HDLE/E%? SAMPLE NO.: ____ BAG NO. ﬁﬁggzgi_ DEPTH: 2207
, COUNT
PASSING 37,5 UNFRACTURED /
RETAINED 25 1 + FRACTURED ;- 57 % {25 mm)
PASSING 25 UNFRACTURED 3 )
RETAINED 19 { + FRACTURED S_ £2:5 % (18 mm)
ﬁ .
= PASSING 18 UNFRACTURED
S, RETAIMED 125 1 4 FRACTURED ._ /7 I7.4 % {128 mm)
o
= PASSING 2.5  UNFRACTURED /7
E RETAINED 9.5 1 + FRACTURED __ /7 7.2 % (9.5 mm)
% .
. PASSING 8.5  UNFRACTURED L5
~ RETAINED 475 1 + FRACTURED _ 22 373 % (478 mm)
UNFRACTURED /17
TOTAL oo
| L FRACTURED 27 . 2.2 % FRAGTURE /
TOTAL HUMBER OF PIECES _s4o
MASS
PASSING 19 UNFRACTURED 551
%., RETAINED 13.2 2 + FRACTURED 57.-8 27‘%’/ % (13.2 mm)
S PASSING 132 UNFRACTURED €7 ¢ o
- RETAINED 9.5 2 & FRACTURED __ /5 7 275 % (85 mm)
Lo
&
b
ARITHMETIC AVERAGE 5y

%5, 6 g FRACTURE B



FR N & e O O A S TR AT Y

Ministry of Transportation and Highways
Geotechnlical and Materials Branch

%
e Lf o
. /f = - fg&}

Station _ _ - ﬁ?/’f—%{%?’/@i’/
Sample No. 74 749 -/=Depth /7. & « [ o -
Sampled By ~__ Dave__

lested By TR bate | wae /¥

J

g

DEGRADATION

DURABILITY INDEX COARSE

SAMPLE NUMBER

SEDIMENT HEIGHT (i)

CALCULATEMNGS:
I5-11

15+1.75 U

B
ENGLISH UNITS D= - =100

S8~ x10y

L. UNIT - S
5.1. UNITS U= 58141.75 1

SAMPLE NUMBER

SEDIMENT HEIGHT (i)

DURABILITY INBDEX {(Dc)

CALCULATION:

De = 30.3 + 20.8 Cot(0.294.00591)

SAMPLE NUMBER

DURABILITY INDEX FINE

SAMPLE NUMBER

SEDIMENT PERIOD EESE NPy, SEDIMENT PERIOD
. Py . -
CLAY HEIGHT .4 CLAY HEIGUT
SAND HEIGHT G SAND HELGHT
SAND EQUIVALENT =5 D.I. FIND
CALCULATIONS: CALCULATION:

SAND HEIGHT

S %100

SAND EQULVALENT = T AV R ICHT

SAND HELGHLE

[EPAS RIS

D.I. FINE = x 100



FRACTURE COUNT

HMBTRY OF TRAHSPORTADON AHD HKHWAYS ~ QEOTECHAKAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

WETHOD B = FOR CRUSHED PAVING AGGREGATE

 PROJECT: Joleavapl - Powlberdon  DISTRICT: SwutA T slane
TESTHOLE/PIT: £7-/7 | SAMPLE NO. ___ BAG NO. i~/ DEPTH: /5
o COUNT
PASSING  37.5 UNFRACTURED 0
RETAINED 35 1 + FRACTURED _J00 % {25 mm)
PASSING 25  UNFRACTURED <

RETAINED 19 1 + FRACTURED N o & (18 mm)

ﬁz .
= PASSING 18 UNFRACTURED )
& RETAINED 125 1 + FRACTURED - __ - <G % (128 mm)
<
=) PASSING  12.5 UNFRACTURED ISEN -
B RETAINED 8.5  { + FRACTURED = A7 % (9.5 mm)
=4 . o
PASSING - 8.5  UNERACTURED LS
N CRETAINED 475 1 + FRACTURED 200 MY % (475 mm)
UNFRACTURED
TOTAL .
b+ FRACTURED o % FRACTURE 7
TOTAL NUMBER OF PIECES
~ MASS
PASSING 19  UNFRACTURED )9 <%
g RETAINED 13.2 2 + FRACTURED 5252 1L %(13.2 mm)
= PASSING 132  UNFRACTURED D
i RETAINED 9.5 2 + FRACTURED _.- /. ¢ ol % {05 mm)
= Y
&
poc

w'}

ARITHMETIC AVERAGE _57. 0 % FRACTURE B



Province of British Columbia
Ministry of Transportation and Highways
Geotechnlical and Materials Branch

- ark

sy "?,_“, 1)

Project ) oty
Station . p i /%kkﬁ IR,
Sample No. /ff?ﬁifg Depth ~B—5./ s

Sampled By DaLe
Tested By !

DEGRADAT LON

DURABILLTY INDEX COARSIE

SAMPLE NUMBER

SEDIMENT HEIGHT (i)

DEGRADATION FACTCGR (D) é;/

CALCULATECNS:

15-11
100
i T e Tl
ENGLISH UNITS D= jaim-5o—y
, 381-10 x 100
S.I. UNITS D= 1
381+1.75 4

SAMPLE NUMBER

SEDIMENT HELGHT (11)

DURABILLITY INDEX (bc)

CALCULATION:

be = 30,3 + 20.8 Cot(0.29+.0059H)

SAMPLE NUMBER

SEDIMENT PERIOD Z 2l a)
./5) L)

CLAY HEIGHT £

SAND HEIGHT =T

SAND EQUIVALENT

CALCULATIONG:

SAND TELGHT o

TR [REAR Al i

1

SAND EQUIVALENT

DURABILITY INDEX FINE

SAMPLE NUMBER

SEDEMENT PERIOD

CLAY HELGHT

SAND HEIGHT

D.I. FiNE

CALCULATLON:

g TICHT e
B.1. FINE = mNIUMHl x 108



FRACTURE COUNT

HHBTRY OF TRARSPORTATIOR AMD HEHWAYS - SEOTECHEICAL BRARCH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
(METHOD B - rfoa CRUSHED PAVING AGGREGATE
PROJECT‘ ~iph - Pew biorton msmm _fw wth Tolavd

SAMPLE N0° BAG NO.: xys 237 DEPTH: s
| COUNT

PASSING  37.5  UNFRACTURED -
RETAINED 25 1 + FRACTURED __ > 2229 % (25 mm)

PASSING 95  UNFRACTURED -

RETAINED 19 1 4 FRACTURED ___7 £20: 7 % (18 mm)
5 PASSING 18 UNFRACTURED 3
8 RETAINED 125 1 + ERACTURED /2 %o e % (125 mm)
sl
= PASSING  12.5 UNFRACTURED s/ |
£ RETAINED 8.5 1 + FRACTURED _ 2¢ £9.  %(8.8 mm)
m .
PASSING 9.5  UNFRACTURED /5
RETAINED 475 | & FRACTURED 1757 §7-L % [478 mm)
UNFRACTURED S b
TOTAL e .
I+ FRACTURED o B3 % FRACTURE 7
TOTAL NUMBER OF PIECES 286
HASS
PASSING 18 UNFRACTURED 590"
-g- RETAINED 13.2 2 4+ FRACTURED 773 4*/%3 % {13.2 mm)
S« PASSING  1&2  UNFRACTURED 27 ,_ |
- RETAINED 9.8 2 ¢ FRACTURED _2 2 336 % (9.5 mm)
o | : 7
5
=

ARITHMETIC AVERAGE _+8.b % FRACTURE B



7/
Province of Britisii Columbia
Ministry of Transportatioft and Highways
Geotechnical and Materdials Branch

JA

W

Project /ﬁ%bjii/’F 41//53 ??53 N

Station  JLddil/irr i /it s
sample No.74B7-/% Depth _//. /4 -1
Sampled By Date

Tested By Date ez 9

DEGRADATLON

DURABILLTY INBEX COARSE

SAMPLE NUMBER

SAMPLE NUMBER

SEDIMENT HELGHT (H) <. ~ SEDIMENT HEIGHT (1) - .
DEGRADATION TFACTOR (D) /O - ) DURABILITY INDEX (De)
CALCULATI (NS CALCULATION:
1o x100
: TR R | —— = 3 4+ 20.8 Cot(0.29+. i
ENGLISH UNITS D= J:77 7575 De = 30.3 + 20.8 Cot{0.29+.0059H)
38118 x100
.I. UNIT = 2Tl
3 ML D= 3814175 u

SAND EQUIVALENT

SAMPLE NUMBER

SEDIMENT PERIOD

CLAY HEIGHT T

SAND BELGHT E

SAND EQUIVALENT

CALCULATIONS:

SAND NELGIT oo

1AV U T/MuaT

SAND EQUIVALENT =

DURABILITY INDEX FINE

SAMPLE NUMBER

SEDIMENT PERIOD

CLAY HEIGHT

SAND HEIGHT

D.1. FINE

CALCULATION:

sAND_NIEIGIT

D1, FINE = ° e %100

IASEE



FRACTURE COUNT

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

HETHOD B = FOR CRUSHED PAVING AGGREGATE

' PRGJEG Tg ﬁx glafn - ,”:" 25 o DISTR[C T: f}@ f“‘;’ ;% :fﬂ & fi‘} ng
TESTHOLE/RH: J7-2/  SAMPLE NO.: ____ BAG NO.: x99 DEPTH: 525 ¢ 7x
- COUNT
PASSING  37.5 UNFRACTURED
RETAINED 25 1 + FRAGTURED 3 loo % {25 mm)

PASSING 25 UNFRACTURED %
RETAINED 19 1§ + FRACTURED 7 L6 8 {16 mm)

ﬁa .
g PASSING 18 UNFRACTURED 1
S RETAIRED 125 1 + FRACTURED . 1 £CT7 % {125 mm)
il
= PASSING  12.5  UNFRACTURED Y .
B RETANED 9.5 1 + FRACTURED __3/ 087 % (3.8 mm)
E .
PASSING 8.5  UNERACTURED /20 N
RETAINED 475 1 4 FRACTURED _ 203 139 % (478 mm)
UHFRACTURED Las
?G?a&i, ‘Q 8 R
i ‘%5 FRACTUREQ B it - % FR AGTURE -
JOTAL NUMBER OF PIECES
HASS
PASSING 10 UNFRACTURED a
7 RETAINED 3.2 2 + FRACTURED __¢1.7 s . & {132 mm)
S PASSING 132 UNFRACTURED STl e
= RETAINED 8.5 2 + FRACTURED _ _</>> S g (85 mm)
oD
B
b4

~ARITHMETIC AVERAGE 4 FRACTURE B -



Ministry of Transportation and Highways
Geotechnical and Materials Branch

Do a2 a4 sLid 4 Rduaies

C
Station
Sample No. | )
Sampled By Date_

Tested By < ;;

DEGRADATLON

DURABILLTY INDEX COARSE

SAMPLE NUMBER

SAMPLE NUMBER

SEDIMENT HEIGHT (1)

30.3 + 20.8 Cot (0.294+.0059H)

INDEX FINE

SEDIMENT HEIGHT (H) T
DEGRADATION FACTOR (D) 1o DURABILITY INDEX (De)
CALCULATI (NS : CALCULATTON :
15-11
i T x100 o
ENGLISH UNITS D= i1 5%y De =
_ 181 -1 %100
S.1., UNITS DI - po L M—
D= 5917775 1
SAND EQUIVALENT DURARILITY
SAMPLE NUMBER B SAMPLE NUMBER
SEDIMENT PERIOD SEBIMENT PERIOD
CLAY HEIGHT CLAY HEIGHT
SAND HEIGHT SAND HELGHT
. I
SAND EQUIVALENT 3 & D.1. FINE
CALCULATIONS : CALCULATION:
SAND HELGHT
SAND EQUIVALENT = ;‘ATEA”;‘J:_“FEEHT =x100

SAND METGITE

N.1. FINE = = x 106G



FRACTURE COUNT

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

METHOD 8 = FOR CRUSHED PAVING AGGREGATE

PROJECT: ___Zoecniim . Jovvn. DISTRICT: _South Tsland
TESTHOLE/BIT: 3720  SAMPLE NO.: ___ BAG NO. x/s </ 9/ DEPTHs 28-/om
o COUNT
PASSING  37.5 UNFRACTURED 0
RETAIMED 25 i + FRACTURED [ /90 @ % (25 mm)
PASSING 25 URFRACTURED /

RETAINED 19 1 + FRACTURED Y 3.0 % (18 mm)

ﬁ .
£ PASSING 18 UNFRACTURED 6 _
2 RETAINED 125 1 + FRACTURED .__ 1 LH.T7 & (125 mm)
=g
= PASSING 12,5  UNFRACTURED o é
£ RETANED 8.5 1 ¢ FRACTURED _ L7.2  %(9.5 mm)
=2 .

PASSING - 9.5  UNFRACTURED i

CRETAINED 475 1 4 FRACTURED __ /77 P56 % {473 mm)

UHERACTURED |2
I+ FRACTURED oo f . 2.7 % FRACTURE /
TOTAL NUMBER OF PIECES
MASS

PASSING 18 UNFRACTURED £ -
7 RETAINED 13.2 2 + FRACTURED 70 3/ S0 % (132 mm)
S . . PASSING 132 UNFRACTURED aizi
- RETAINED 9.5 2 4 FRACTURED __ /7 0% B (05 mm)
&3
&
poric

o

ARITHMETIC AVERAGE S2. € % FRACTURE B



FE e VS S S S S S S I T R Lo % ;(&\ 4

Ministry of Transportation and Highways Staticon ) ) L o

Geotechnical and Materials Branch Sample No-ﬁjﬁ%ﬁikfbepthﬁﬁ,gf.ijhﬁj/%gﬁ
Sampled By ~  Date )

Tested By

DEGRADAT TON DURABILETY IHDEX COARSLE

SAMPLE NUMBER SAMPLE NUMBER L
SEDIMENT HEIGHT (H) LAY SEDIMENT HEIGHT (11)
DEGRADATION FACTOR (D) 435 DURABLLLTY INDEX (De)
CALCULATT ONS : . CALCULATION:
R 100
ENGLISH UNITS D= —gr—op . o De = 30.3 + 20.8 Cot (0.29+.0059i1)

15+1.75 H o 1 F

38110 » 100

1. UNTT R
5.1 s D= S81%1 75 1

SAND EQUIVALENT DURABILITY INDEX FINE

SAMPLE NUMBER SAMPLE NUMBER

SEDIMENT PERLOD SEDIMENT PERIOD

CLAY HEIGHT CLAY HEIGHT

SAND HELGHT SAND HEIGHT

SAND EQULVALENT _Qéé _ D.1. FINE

CALCULATIONS: CALCULATION:

SAND HEIGHT _ . R
D N = SRR SAN 1o
SAND EQUIVALENT = Zbiiott oo x100 o1 pinp - SAMDNEIGHT




FRACTURE COUNT

HEDIAY OF TRARSPORIATION AMD HIHEATY - SLOTECHRARAL BRARCH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE

METHOD B = FOR CRUSHED PAWNG‘AGGREGATE

PROJECT: __ Toisgaufn - epiinny DISTRICT: South Tolawd
TESTHOLE/PIT: 37-29, SAMPLE NO.: ___ BAG NO. ¥02372  DEPTH: 2/ 3~
| COUNT

PASSING 37,5 UNFRACTURED / |
RETAINED 25 1 + FRACTURED L. 66T % {25 mm)

PASSING 25  UMFRACTURED 3
RETAINED 19 1 + FRACTURED 1 22 . % (15 mm)

=
= PASSING 18 UNFRACTURED »
3, RETAINED 12,5 1 + FRACTURED . _ 57 % (125 mm)
=
£ PASSING  12.5 UNFRACTURED 2
E RETAINED 95 1 + FRACTURED ___2Y 23 % (5.5 mm)
=
PASSING . 8.5  UMFRACTURED (17
RETAINED 475 t 4 FRAGTURED _ 233 £6-2 % (478 mm)
UNFRACTURED o7
TOTAL EE— ,
7 ¥c _ e
DEPRACTURED 222 {75 % FRacTume 4
T0TAL HUMBER OF PIECES /3
MASS
PASSING 18 UMFRACTURED 7/ 6
%“* RETAINED 13.2 2 4+ FRACTURED 525 Jet | 8132 mm)
S PASSING 132  UNFRAGTUREC o
i RETAINED 9.5 2 + FRACTURED _ 301 <75 % {95 mm)
@:} .
&
=

ARITHMETIC AVERAGE _ 25> % FRACTURE B



L e b F e L S R R N TR A §

Ministry of Transportation and Highways
Geotechnical and Materials Branch

Station

Sample No. X ~ Depth, R e %
Sampled By Date )
Date =% bie

Tested Dy

DEGRADATTON

SAMPLE NUMBER

SEDIMENT HEIGHT (H)

DEGRADATION FACTOR (1)

GALCULATI ONS :
15-1 oo
100
ENGLISH UNITS D= wgoiooon Rt
SHUNITS - D= 9y 55y o
381-1 x100

S5.1. UNITS D= -

DURABILLITY [MDEX COARSE

SAMPLE NUMBER

SEDIMENT HELGUT (1)

DURABILITY INDEX (Dc)

CALCULATION:

De = 30.3 4+ 20.8 Cot{0.29+.00591)

SAND EQUIVALENT

SAMPLE “NUMBER

SEDIMENT PERIOD

CLAY HEIGHT 417
SAND HEIGHT o
SAND EQULVALENT 7

CALCULATIONG:

SAND HEIGHT

%100

SAND EQUIVALENT = o= i ang

DURABILEITY INDEX FINE

SAMPLE NUMBIER

SEDIMENT PERIOD

CLAY HELGHUT _ ) -

SAND HBELGHT

3.1. FINE

CALCULATION:

) y HEELOHT o
p.1, FINE = H[\Nt” x 100




FRACTURE COUNT

. HRBTAY OF TRAHSPORTATOR AHD HKHYATS - SEOTECHAICAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B = FOR CRUSHED PAVING AGGREGATE

PROJECT: __ Zeeennds 2 DISTRICT: _ S au th E%%E@%gj_
TESTHOLE/PIT: 777> SAMPLE NO.: . BAG N0 xpsrz¢r  DEPTH: o7 /s
| COUNT
PASSING  37.5 UNFRACTURED L
RETAINED 25 1 + FRACTURED / 233 % (25 mm)
PASSING 25  UNFRACTURED Y
RETAINED 13 1 + FRACTURED __ 2 33.3 % (16 mm)
= m
= PASSING 18 UNFRACTURED 1 )
S, RETANED 125 1 + FRACTURED ._ /v 625 & (125 mm)
=
= PASSING  12.5  UNFRACTURED 2 ,
£ RETANED 8.5 1 4+ FRAGTURED __2\ ST % (98 mm)
=
PASSING 0.5  UNFRACTURED 0 )
RETAINED 475 1 + FRACTURED _ 3373 S 94 % (475 mm)
UNFRACTURED 26 ¢
T0TAL -
7 -
! 4 FRACTURED _ 37 _ % FRACTURE
TOTAL NUMBER OF PIECES 43
MASS
PASSING 18 UNFRACTURED [ro2 ‘
%?‘ RETAINED 13.2 2 + FRACTURED 537 2.5 . % (132 mm)
< PASSING 132 UNFRACTURED €¢ ﬂ ,
- RETAINED 9.5 2 4 FRACTURED $3 3T % 1{85 mm)
<3
5
peict

ARITHMETIC AVERAGE

(A

_ 347 % FRACTURE B



FRACTURE COUNT

HEBTRY OF TRAHSPORTADOR AHD HIGHWATS ~ GEOTECHAICAL BRARACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B = FOR CRUSHED PAVING AGGREGATE

CPROJECT: __ Zicscisdn  Fopsiieon DISTRICT: ﬂ Tolawed |
TESTHOLE/BIT: 5712 SAMPLE N0 __ BAG NO. szorce DEPTH: Lo i /o
| COUNT
PASSING 375  UNFRACTURED / J
RETAINED 25 1 + FRACTURED /. 5200 % (25 mm)
PASSING 25  UNFRACTURED v/ .
| RETAINED 19 1 + FRACTURED A s . % ({10 mm)
o : .
= PASSING 18  UNFRACTURED  __ >
S RETAMED 125 1 + FRACTURED . St & (125 mm)
=
= PASSING 125  UNFRACTURED /2 |
' RETANED 85 1+ FRACTURED __> 7 % (85 mm)
m .
PASSING 9.5  UNERACTURED it |
RETAINED 475 1 + FRACTURED _ 1} 538 % (475 mm)
UHFRACTURED
TOTAL B
1+ FRACTURED = % FRACTURE /
TOTAL HUMBER OF PIEGES
MASS
PASSING 19  UNFRACTURED  _ 57 2 |
»g RETAINED 13.2 2 4 FRACTURED _ /7 7/ L2 % (152 mm)
<. PASSING 132  UNFRACTURED  __ird o
- RETAINED 8.5 2 4 FRACTURED _ 239 YZ.5 % (9.5 mm)
o2
B
=

ARITHMETIC AVERAGE 7. % FRACTURE B



Mindistry of Transportation
Geotechnical and Materials Branch

and Highways

C e
Station
Sample No.

Sampled Uy -_ﬁﬁvate_

fo 2

QUSRI . SRS S

SAND EQUIVALINT

Tested By /) Jof  Date
: o . 4
e g AU '
DEGRADATTON DURABILETY [NDEX COARSE
ol e S e
X5 #y
SAMPLE NUMBER (2.t SAMPLE NUMBER o o
SEDIMENT HEIGHT (H) /.7 SEDIMENT HELGHT (I1) N
DEGRADATION FACTOR (D) ‘/Qi DURABILTTY INDEX (De)
CALCULATTI(NS: CALCULATION:
15-11 100
ENGLISH UNITS D= —gri-—e 0 - De = 30.3 4 20.8 Cot(0.26+.00590)
38111 x 100
§.1. UNTTS D= 25
38141.75 1

DURABILITY INDEX FINE

o &
SAMPLE NUMBER - SAMPLE NUMBER
SEDIMENT PERIOD D aten) SEDIMENT PERIOD
CLAY HEIGHT = CLAY HEIGHT
SAND HELGHT =7 SAND HEIGHT
-

SAND EQUIVALENT (o7 b.1. FINE
CALCULATIONS : CALCULAT1OH :

SAND EQUIVALENT = ofil HELGHT o

MY AY HIRTHT

SAND_IIEIGIE

. 1. FINE = 2noxlo0



FRACTURE COUNT

HHRBTAY OF TRAHSPORIANOA AAD HKHYAYS - QEOTECHRICAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
METHOD B = FOR CRUSHED PAVING AGGREGATE

o Pﬁ OJEGT: e el - x’fff»fi?ﬁw

rsngmase

; 4
Loa g

al

DISTRICT: _Soaufh

TESTHOLE/PHT: _77-3 SAMPLE NO. ____ BAG NO. pv7ci  DEPTH: 7.7 9/m
| COUNT
PASSING 375 UNFRACTURED -
RETAINED 25 1 + FRACTURED - /72 2 % {25 mm)
PASSING 25  UNFRACTURED 7
RETAINED 18 1 + FRACTURED 5 5535 . & (10 mm)
m .
5 PASSING 18 UNFRACTURED /7
S, RETANED 125 1 + FRACTURED - __ 7/ Y7 2 % (125 mm)
g
= PASSING  12.5  UNFRACTURED /8 |
B RETAINED 9.5 1 + FRACTURED € 7.0 . %1{85 mm)
= ,
PASSING 9.5  UMFRACTURED P
RETAINED 475 1 4 FRACTURED % SE % (478 mm)
UNFRACTURED /74
otaL e, T |
| & FRACTURED _Z/s _ 5% 7 4 FRAGTURE /
TOTAL HUMBER OF PIECES 77/
HASS
PASSING 18 UNFRACTURED 17
RETAINED 13.2 2 4 FRACTURED _J1 ™ J2 2 %(13.2 mm)
- PASSING 132  UMFRACTURED s I 7 |
RETAINED 9.5 2 4 FRACTURED 127 2757 % (8.5 mm)

METHOD § (1ASS)

~ARITHMETIC AVERAGE

_Z7 7 % FRACTURE B



Ministry of Transportation and Highways
Gecotechnlcal and Materdials DBranch

A
Starion &9
Sample No.
Sampled By

Tested By 'éiiééfiihate 7

DEGRADATTON

SAMPLE NUMBER

SEDIMENT HEIGHT (H) I

DEGRADATION TACTOR (D) @aﬁ__

CALCULATIONG:

15-11
| 100

:‘NG \} " “ e X
ENGLISH UNITS = D= 952y 750w~ o
8111 100

S.I. UNITS B S T L S
b I81+1.75 H

DURABILLTY INDEX COARSE

SAMPLE NUMBER

SEDIMENT HEIGHT (1)

DURABILILTY INDEX (D)

CALCULATION:

e = 30.3 + 20.8 Cot(0.29+4.0059H)

SAND TEQUIVALFNT

SAMPLE NUMBER

SEDIMENT PERIGH

CLAY HEIGHT

SAND HEIGHT

SAND EQUIVALENT ¥

DURABILITY INDEX FINE

SAMPLE HNUMBER

SEDIMENT PERIOD

CALCULATIONGS:

_ SARD HELGHT
sanp EQUIvALENT = oblLHBIGHL gy

AN IR Ienr

CLAY HEIGHT o
SAND HEIGHT 7 B
».1. FINE o
CALCULATION:
DICHT
DT, FINE = SA?Qin;;ﬂ% x 100



FRACTURE COUNT

HIABTAY OF TRAHSPORIATIOR AND HKHWATS - GEOTECHHICAL BRAACH

METHOD A ~ FOR CRUSHED GRANULAR SURFACING AND BASE
HETHGD B = FOR CRUSHED PAVING AGGREGATE

DISTRICT: Dowth Tslawns

- PROJECT:

wr,,.,ifeﬂ

4 SR

f/jf“”f' R o

TESTHOLE/PITE 5933 SAMPLE NO.:

. BAG NO.: 303

ey

3‘*?

DEPTH: 50

COUNT
PASSING 37,5  UNFRACTURED -
RETANED 25 1 4 FRACTURED __ 3 7290 % {25 mm)
PASSING 25  UNFRACTURED 7
RETAINED 19 1 + FRACTURED ___J 577 (18 mm)
m«a .
= PASSING 48 UNFRACTURED o o
S, RETAINED 125 1 4 FRACTURED .___ - $8. 3 % (125 mm)
g
= PASSING  12.5  UNFRACTURED /3 )
B RETAINED 9.5 | + FRACTURED _ 2+ 27 L % {85 mm)
=8
 PASSING 8.5  UNFRACTURED Kall
- RETAMED 475 1+ FRACTURED _ 20> IR C % {475 mm)
UNERACTURED /35
TOTAL S
VEFRACTURED 2l . 9.3 ¢ rRAGTURE /
TOTAL NUMBER OF PIECES AN
MASS
PASSING 18 UNFRAGTURED [o7 b o
g RETAINED 13.2 2 + FRACTURED &5 L. % (132 mm)
S PASSING 132 UNFRAGTURED 70 ¢ o
i RETAINED 9.5 2 + FRACTURED 33.9 I/ g (95 mm)
Lo ]
5
b

~ARITHMETIC AVERAGE

i
0
w&

% FRACTURE B



Ministry of Transportation and Highways — Geotechnical Branch

AGGREGATE GRADATION CHART s
AN DISTRICT:  SOUTH I5LAMD
SIEVE OPENING (mm)
075 0.15 0.30 0.60 1.18 2.36 4.75 9.5 125 19 25 75 50 683 75
ra —]
- _
190
/ / —
/ | —
’ / — 80
. / — 70
o / —
@ ]
<t R
= / _
> 80
o ]
o o}
= |
7 50
2 ]
g .
= -
o —| 40
s}
jand _
il ]
o — 30
4 20
—| 10
g
200 100 50 30 16 8 4 38 12 a4 1 15 2 25 3

.S, STANDARD SIEVE SIZE
Me#  SAWPLEZ  TEGTOMERT o RERTH

RS

METHOD

44
R fhath A

-a

Ean AR Oy SAMELED BY

16 mm GRADED SEAL AGGREGATE

sa.0000F  wadB]

EDBY . DATE
LAG RN R

H187F



Mlnls’sry of Transportahcﬂ and nghways — Gectechnical Branch

PROJECT
- DISTRICT
SIEVE GPENING {mm)
o578 0.15 0.30 0.60 1.18 2.38 475 95 125 19 2 75 50 68 7
- [ | T
— =
L e S
90 | — — 0
80 | — — 80
— p -
70 e — 70
60 ‘ ///z = —| &0
; f/" . ]

5o: ) &Vy;" el .  50

PERCENT PASSING (BY MASS)

- wf;g;:;wA Vﬁfyayy ; —
a0 /wf/ i —| 40
L 1 /;5§ ﬂwf”w 3 .
3G : - /*‘/ e e g : 0
— ._". % . B ,«v“"f ] =
20 — : e - — 20
— i;?? ; ]
L ] A ]
- J~aE“&pﬂ#ﬁ 7 =
10 I o - = . 10
i ]
200 160 50 30 16 8 4 3/3 1/2 34 1 1.5 2 25 3
U.S. STANDAR{D SiEVE SiZE
BAG # SAMPLE # TESTHOLEPIT DEPTH SAMPLE OF SAMPLED BY METHOD DATE TESTEDBY DATE
J . 48484 Xiﬁ»ﬁ@ﬁ jﬁi%“*@i i %E,E@ ?f?’ B FED T 88 B 43 2 89
e e e i B =i, 4 LT R CALPET FER T BR i Sz
— e ——— Xigdag Yiﬁfiﬁﬁ 88-42 1, S"S in PIT M E’ﬁg’iﬁ% FEB 7 83 By sﬁﬁé 2 a8
A18453 X15453 B9-02 8,5-6.7n PIT AU BECKER FEB 7 89 By JUN 2 89

-~ SELECT GRANULAR SUB-BASE

H187F



Mmlstry of Transportatlon and nghways — Geoiechmcal Branch

PROJECT
(o DISTRICT:
s&vsopEMNG(mm
o8 0.15 0.30 0.60 1.18 23 475 95 125 19 25 375 50 63 75
90 [
80 —
70—
= [
w ——
q: I
= _
> 60
o L
o [ .
= — .7
& 50 =
o — -
& — g P
— - ; o
a 40 <
O [ ]
QO — .
| —
& a0
20
A
200 100 50 30 16 8 4 E-RRY: 34 1 15 2 25 3
U.S. STANDARD SIEVE SIZE
BAG#  SAMPLE#  TESTHOLEFIT  DEPTH SAMPLE OF SAMPLED BY METHOD DATE TESTED BY DATE
e e oot %4 {18458 %ﬁ“@ﬁ i.%ﬂ%.ﬁ& ES/H. EEDRER FEB 7 28 & S4B 2 80
e . ] i P s el BECHER B 7 % i £
e 115248 15248 53“@4 i.8-8.18 ES/8L. BECKER FEB 7 89 ] Jj 2 88
%8248 18248 B5-04 5.56.78 ES/8L BECKER FEg 7 B3 B4 JiR] 2 a8

e SELECT GRANULAR SUB-BASE

H187F



Mmlstfy of Transportalacn and nghways - Geoiechmcal Branch

PROJECT:
DISTRICT:

SIEVE OPENING (mmj)

075 0.15 0.30 0.60 1.18 2.36 4,75 95 125 19 25 375 50 63 75
100 - e . . . = M i 500
b . //“’ - —
90 |— —t yad 2 — 90
= | M/ ~ =
- 4 & ]
80 - : : 80
L . f/// é/ ]
L— - . > 3 |
— e / . -
70 70
— — . o i
3 — . R ]
= I T ) / ) // ) ]
> 60 . - _, 80
[a] 2 S, s :
g _ ~ Mﬁwﬂ % ]
= — s -]
7 50 = T 50
2 — - —
= — ' 7 A | -
i - e ' i
L - _]
] / : — a0
20— | 20
L Ji -
- . _
10 pr e 5 — 10
e —]
o —l g
200 100 50 30 18 8 4 38 172 a4 15 2 25 3
U.S. STANDARD SIEVE SiZE
BAG#  SAMPLE#  TESTHOLEPIT  DEPTH SAMPLE OF SAMPLED BY METHOD DATE TESTED BY DATE
SR Xi%ﬁ&n 1.8-8.18 E% 2, EECHER FEB 7 88 i &Eﬁ 2 @’ﬁ
,,,,,,,, o ian @ 5 i ET S FER T B8 B
A L{8457 ,{i%&ﬁ.ﬁ? 8,1-18. 4z QET ?1%15 ES/EL BECKEH FEE 7 B9 B J«%‘{ 2 58
— Xi548D Xi5480 1.8-3.1m PIT 8l EG/8, BECKER FEB 7 B3 B Ji 2 B8

S — SELECT GRANULAR SUB-BASE

H187F




Ministry of Transportation and Highways — Geotechmcal Branch

AGGREGATE N CHART
1 DISTRICT:
SIEVE OPENING {mm)
075 0.15 0.30 0.60 1.18 2,36 4,75 95 125 19 25 375 50 63 75
100 — - — G0
— 3 A -
90 — /" —1 90
80— - — 80
— B //* -
— / —
" o
p f _
_ 70 . 70
& - - / =
< - A _
= — P —
> 80 —- ;/ 2 ga
mn — e _ ]
G} b - T —
z - - e =
g 50 L. e e Nl / ] 50
E - . = . MJ:;’“ e 1
p [ i . ' - T
& 40— : —— = s —| 40
B':) : 7 aﬂ/ e -~ |
Lt L L e o
S ca - - e
| . I W_‘,f”‘ ]
- /7 P f,f ’wﬂ o —
20 — A A — 20
— . o ~ ‘/;{yf s —
[ g o £ = —
10— — ’M Wé_»’ﬁ 10
L a5 .»; ) . 4 ]
Y - ~ g
200 100 50 30 16 8 4 38 12 34 1 15 2 25 3
U.S. STANDARD SiEVE SIZE
BAG#  SAMPLE#  TESTHOLEPIT  DEPTH SAMPLE OF SAMPLED BY METHCD DATE TESTED BY DATE
s o 2 e L4 28=04 i. B4, m L&E ﬁ%@ BS/HL PEONER FE’E 7 @9 By
i e 415248 88-04 i 8“5 i?é L&E u%i}‘:i%{ E8/BL BECREH F‘Eﬁ 7 Eﬁ g FEB 27 90
- 2omm WELL GRADED BASEH

H187F



Ministry of Transportation and Highways — Geotechnical Branch

AGGREGATE GRADATI(

PERCENT PASSING (BY MASS)

N CHART ==
d i DISTRICT
SIEVE OPENING (mm)

075 0.15 .30 0.80 1.18 236 4.75 95 125 19 25 375 50 63 75
100 A s . —~100
. /” ]
90 [— - — 50
— f/ ¢ _
I < v ]

80 . 80
- . #x/F ]
— e i 1
70— ,'ﬁ/ - —{ 70
— / e e —

60 — e — — 80
— /w’“” - - —
50} et —| 50
- W ]
40— L - — 40
L z e =
— / 1. ]

30 7 — 30
— # _]

20 e — 20
: o v P :
— . e -

10 | — ff' - — 10
g.m;q W ’?‘ ‘?’ 3 W‘M’_ e o E

i 9
200 100 50 30 16 g 4 }E 12 34 1 15 2 25 3
1U.8. STANDARD SIEVE SIZE
BAG#  SAMPLE#  TESTHOLEPRT  DEPTH SAMPLE GF SAMPLED BY METHOD DATE TESTED 8Y DATE
a8-Cg 1418, &n LAB ZMEH EB/H, BEIHER B 28 87 56

Aol GRAUED BASE

H187F




STIEVE ANALYSTS REPORT
Hardy BBT Limited 8 16 30 50 SERIES

CONSLEING ENGINEERING & ENVIRONMENTAL SERVICES

Mr. Wayne Janusson

Ministry of Transportation & Highways PROJECT NO: NX00666
Geotechnical and Materials, DATE: 90.Nov.02

3260 Norwell Drive, CLIENT P.O.: A09,A12,D26-~1
Nanaimo, B.C., V9T 1X5 CcC:

PROJECT: 1990 Miscellaneous Testing
Nanaimo, B.C.

TESTNO: 1 SOURCE: Télegraph Creek Pit SAMPLE TYPE: 25mm WGBC
DATE SAMPLED: 90.Nov.01 BY: Client DATE TESTED: 90.Nov.02
SIEVE SIZES
3t 15" 1M 340 1j% 380 4 210 16 20 30 40 5060 100 200
100 T T T a

'?‘\‘\ “n I : : : w A
Iq T -
u \;‘\ \h_\‘ : : : : %]
20 . \ . T T T 1 z0
z SN \ ; ! ! ! z
- 70 S - ! i i t SR
o ca -;1“ “\\ ., ‘_‘* : : i E w0 -
0 so ot S " ; + 50 B
o e T ; ? | e
%o S L - 50
M s AT Nh“‘:' i } 2o
x 20 R s »_.r qqqqq EL] x
. | I s = v e
®75 50 37.5 25 19 12,5 9.5 1,75 3367 1.18 850 600 425 300 250 150 75%¢
nn o  nm mn mm BE BN b} BE nm it n am it |14 Y R in

STEVE GPENING

SRAVEL SIZES PERCENT | GRADATICN SAND SIZES PERCENT | GRADATION
PASSING| LIMITS AND FINES PASSING: LIMITS

3 75 mm No. 4 4.75 mm 49.3 35 = 70

2" 50 mm No. 8 2.36 mm 40.1 258 = B0

1 1/2% 37.5 mm No. 16 1.18 mm 31.1 15 - 35

an 25 mm 100.0 [100 - 100 No. 30 600 um

3/4% 19 mm 21.0 80 -~ 100 No. 50 300 um 10.5 5 - 20

1/2v 12.5 mm No. 10C 150 um

3/81 3.5 mm 65.8 50 - 100 No. 200 75 pm 3.1 0~ 5

COMMENTS: PERCENT CRUSHED IS 40%, ONE FACE FRACTURED

Reporting of these test results constitutes a testing service only.
Engineering interpretation or evaluation of the test results is provided only on §



SIEVE ANALYSIS REPCRT
8 16 30 50 SERIES

Hardy BBT Limited

CONSULTING ENGINEERING & ENVIRONMENTAL SERVICES

Mr. Wayne Janusson

Ministry of Transportation & Highways PROJECT NO: NX00666
Geotechnical and Materials, DATE: 90.Nov.02

3260 Norwell Drive, CLIENT P.0O.: A09,A12,D26~1
Nanaimo, B.C., V8T 1X5 ce:

PROJECT: 1990 Miscellaneocus Testing
Nanaimo, B.C.

TESTNQO: 1 SQURCE: Telegraph Creek Pit SAMPLE TYPE: 25mm WGBC
DATE SAMPLED: 90.Nov.0l BY: Client DATE TESTED: %0.Nov.02

SIEVE SIZES

3" 20 Leh 1M o3/4m 12" 3780 4 210 16 20 30 40 50 60 100 200
160 T T T o
) ",\ 1 ! : : w 8
=13 T < T
o N ; | : : . #
z NN ™~ ! ' ' ) =
. N - : i 2
N e . ! : 1 |
" 50 o \ Sy ; T ; : 40 &
w =50 o = o ,_% ; } ]’ 56 B
& “nu _1_.'""‘-..‘__. 1 : i sa =
. :: o _\r‘—\:‘ b“":‘ : : 7o &
Tkl ~
w20 ' -H“'*--.._,_ X ‘ ‘...r_ hhhhhh ‘ 30
°75 50  37.5 25 19 12.5 9.5 §.75 2.36 2 1.18 B850 600 425 300 250 150 7517
ER Rl W ER HR mZ I3 an BE IR TR~ ST S - N G i} iii}
SIEVE OPENING
ARAVEL SIZES PERCENT | GRADATION SAND SIZES PERCENT | GRADATION
PASSING| LIMITS AND FINES PASSING| LIMITS
3n 75 mm No. 4 4.75 mm 49.3 35 = 70
2n 50 mm No. 8 2.36 mm 40.1 25 —- 50
1 1/2" 37.5 mm Ne. 16 1.18 mm 31.1 1% - 35
in 25 mm 100.0 1100 - 100 No. 30 600 um
3/4" 19 mm $1.0 80 - 100 No. 50 300 pum 10.5 5 - 20
1/2" 12.5 mm No. 100 150 pgm
3/8" 5.5 mm 565.8 50 —~ 100 No. 200 75 gm 3.1 0 -5
COMMENTS: PERCENT CRUSHED IS 40%, ONE FACE FRACTURED
-
HARDT BBT LIMITED - PER: ‘%
Reporting of these test results constitutes a testing service only. R.W.S. /
Engineering interpretation or evaluation of the test results is provided only on written request.
o i 9%
% ; 35‘7"%

SUA



SIEVE ANALYSIS OF FINE
A | Golder AND COARSE AGGREGATE

¥ Associates ASTM C 136

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street

November 29, 2012
Project Number: 10-1417-0009-2097

Burnaby, BC V3N 4N8

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 2, Bag 361, SA#1
Source: Telegraph Pit

DATE SAMPLED: November 22, 2012

SAMPLED BY: Client

DATE TESTED: November 27, 2012 TESTED BY: VN/IC
SIEVE ANALYSIS
- I"'dTT’ — I’;*R — .| MATERIAL SPECIFICATION :
Sieve Size ; : . ; ndividual % Retained  |gcy sE|ECT GRANULAR SUB
(mm) Mass Ret. (g)| % Retained % Passing - LSEME \iaIEaEL B BASE
+4.75 -4,75
75 0 0.0 100.0 0.0 100.0 T 100.0
50 0 0.0 100.0 0.0
375 0 0.0 100.0 0.0
25 [ 0 0.0 100.0 0.0
19 i 0 0.0 100.0 0.0 15.0 100.0
12.5 856.8 31.4 68.6 31.8
9.5 1341.2 49.2 19.4 49.8 | 0.0 100.0
475 | 4957 18.2 1.3 184 |
2.36 3.7 0.1 11 | 10.8
1.18 0.8 0.0 ' 1.1 23
0.600 0.8 0.0 11 2.3 0.0 100.0
0.300 1.9 01 1.0 5.5 0.0 15.0
0.150 33 0.1 0.9 9.6
0.075 4.2 0.2 0.7 12.2 0.0 5.0
PAN 19.6 or | & .0 o . Bm L
Total 100.0 100.0 100.0
e '\ K e I 1
S — ‘.‘ . —=— Overall Gradation !
| 5 | W
3 T \ = == =
% k1 |
a ~ - \ ) | R B | _ali=
g \ y
e ‘\\ E)
[ | Y
o 30.0 - - ‘\.‘ 3 _— i _..\._ SN
200 - " k!
100 +————— ol PONR, ==i_ T e ‘q-h—-"‘-'«-:___—‘: — e
0.0 | S "~y : = h:
75 50 375 25 19 125 9.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 2693.7 g Mass before wash: 27280 g
Total mass - 4.75mm: 343 g Mass after wash: 27087 g
Total mass of sample: 2728 g Wash loss fines: 193 g
Fines from pan: 03g
@:
: = ilv
Reported by: ~ S. John, AScT Reviewed by: %;g_____ CClL
L. Hu, M. Sc. E.

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.

Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608




SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

== Golder
Associates

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street
Burnaby, BC V3N 4N8

November 29, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 3, Bag 362, SA#1
Source: Telegraph Pit

DATE SAMPLED:
DATE TESTED:

November 22, 2012
November 27, 2012

SAMPLED BY: Client

TESTED BY: VN/IC

SIEVE ANALYSIS
ST *‘[ Edividual % Retained — | MATERIAL SPECIFICATION :
Sieve Size | o . N i - BCH, SELECT GRANULAR SUB
it Mass Ret. (g)‘ % Retained % Passing 7(?,”!”)’3'?8,5)7,, i BASE
+4.75 -4.75
75 0 0.0 100.0 0.0 100.0 ; 100.0
50 0 0.0 100.0 0.0
37.5 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 40 0.3 99.7 20 15.0 100.0
12.5 85 0.7 99.0 4.2
9.5 49 0.4 98.7 2.4 0.0 100.0
475 - 1863 | 14.4 84.3 91.5
2.36 94.8 16.5 67.8 19.5 .
1.18 98.3 17.1 50.8 20.2 [
0.600 88.8 15.4 35.4 18.3 0.0 100.0
0.300 126.9 220 13.3 26.1 0.0 15.0
0.150 49 8.5 4.8 10.1
0.075 9.1 1.6 3.2 1.9 0.0 5.0
PAN | 186 | 32 0 B 3.8 _
Total | 100.0 100.0 100.0
100.0 = = r r
I W e |
90.0 I, ' 38 = !“ [ —=— Qverall Gradation L‘
80.0 - = 8 5 e
2 o g = . '..‘ P ——
§ 60.0 S — S R N —%‘—
; 50.0 —— 4+— ‘\\ \
8 00— S N Y ’ < 3 f
& 300t [ — SIS , AN .". ]
.~ 3
20.0 —— . — E \\' —
| N [ | ) T s o
12.2 ‘ i S
75 50 37.5 25 19 125 9.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 2037 g Mass before wash: 4855 g
Total mass - 4.75mm: 10944 g Mass after wash: 4675 g
Total mass of sample: 12981 g Wash loss fines: 180 g
Fines from pan: 06 g
Reported by:  S. John, AScT Reviewed by: A h—
L. Hu, M. Sc. E.

Natice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



Golder

Assoc1ates

SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE

7818 - 6th Street
Burnaby, BC V3N 4N8

November 29, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness
PROJECT: Telegraph Pit, Vancouver Isiand District
Sample: STPL 4, Bag 363, SA#1
Source: Telegraph Pit
DATE SAMPLED: November 20, 2012 SAMPLED BY: Client
DATE TESTED: November 27, 2012 TESTED BY: VN/IC
SIEVE ANALYSIS
= E I ST ”’I;' ~ .| MATERIAL SPECIFICATION :
Sieve Size . , ndividual % Retained  |pcy sELECT GRANULAR SUB
i Mass Ret. (g) | % Retained | % Passing (Split values) BASE
+475 | 475
7isY 0 0.0 100.0 0.0 [ 100.0 100.0
50 o} 0.0 100.0 0.0
375 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 0 0.0 100.0 0.0 15.0 100.0
12.5 0 0.0 100.0 0.0
9.5 0 0.0 100.0 0.0 0.0 100.0
4.75 498 | 10.9 89.1 - 1000 " -
2.36 72 15.8 73.3 17.7
1.18 78.8 17.2 56.1 | 19.4
0.600 80 17.5 38.6 | 19.7 0.0 100.0
0.300 117.6 25.7 12.8 28.9 0.0 15.0
0.150 43.8 9.6 3.3 10.8 ‘
0.075 6.1 1.3 1.9 15 0.0 5.0
 PAN 8.8 18 | o0 2.2
Total 100.0 100.0 100.0
100.0 mc - = - || e —
™ | \‘ - .
GO0 HaSa T P ) sy | ) ! —-—Overal& Gradation
\ =
80.0 5 = — \' Smaes ) |
~ 4 |
,E’ 70.0 - N I E\ - | I ! ol =
1] Sa
] 60.0 N .
m S ~
S 500 +—— i il N
c Y
g a0 . -
@ M
o 300 — N -
20.0 — - M
10.0 | | B - i il _
0.0 4 S PR | S I ! | :
75 50 ars 25 19 12.5 9.5 4.75 2.36 1.18 0.800 0.300 0.150 0.075 PAN
Sieve Size (mm)
Total mass + 4.75mm: 498 g Mass before wash: 456.9 g
Total mass - 4.75mm: 4071 g Mass after wash: 4487 g
Total mass of sample: 456.9 g Wash loss fines: 829
Fines from pan: 06 g
. -~
Reported by:  S. John, AScT Reviewed by:
L. Hu, M. Sc. E.

Nagtice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608
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SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

Golder

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street

November 29, 2012
Project Number: 10-1417-0009-2097

Burnaby, BC V3N 4N8

ATTENTION:

PROJECT:

DATE SAMPLED:

Mr. Steve Likness

Telegraph Pit, Vancouver Island District

Sample:

STPL 5, Bag 364, SA#1

Source:

Telegraph Pit

November 22, 2012

SAMPLED BY: Client

DATE TESTED:  November 27, 2012 TESTED BY: VN/IC
SIEVE ANALYSIS
[~ O /e DS I' e 'l’D’ Ii .| MATERIAL SPECIFICATION :
Sieve Size . ‘ " ) ndividual % Retained  (gey sELECT GRANULAR SUB
i Mass Ret. (g)| % Retained % Passing o (?Pht V?',“es,t ] BASE
+4.75 -4.75
75 0 0.0 100.0 0.0 100.0 100.0
50 0 0.0 100.0 0.0 |
375 0 0.0 100.0 0.0 | |
25 0 0.0 100.0 0.0
19 0 0.0 100.0 0.0 15.0 100.0
12.5 959 17.7 82.3 27.3
9.5 1443 26.6 55.7 41.1 0.0 100.0
475 | 11 | 205 %2 | 316 N
2.36 90.2 8.0 27.3 22.6
1.18 75.3 6.6 20.6 18.8
0.600 57.4 5.1 15.6 14.4 0.0 100.0
0.300 86.9 fivd 7.9 217 0.0 15.0
0.150 50.4 4.4 3.5 12.6
0.075 13.3 1.2 2.3 3.3 0.0 5.0
PAN 26.2 23 0 | 86 R
Total 100.0 100.0 100.0
‘ 100.0 w- » = T 3 T E— :
0.0 ;‘,.‘, W '-‘ ! —s— Qverall Gradation |
s 1 - —
80.0 ‘ - - y SS— | —
lI
.g 700 e I i . 1 __"“_ _
@ 600 - }
©
?; 50.0 — +— —J\—————— —
< ~
8 a0 1 — e N
@ M,
o w00 49— 1 L5 — '\'
200 | g
100 - | R 1 e s S OSSN [N———| I | SR
'--.,__- |
0.0 ! | o] | “oad |
75 50 37.5 25 19 12.5 9.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 3513 ¢ Mass before wash: 399.7 g
Total mass - 4.756mm: 1911 g Mass after wash: 3750 g
Total mass of sample: 5424 g Wash loss fines: 247 g
Fines from pan: 15 g
Reported by:  S. John, AScT Reviewed by:
L. Hu, M. Sc. E.

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

Golder
Assoc1ates

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street
Burnaby, BC V3N 4N8

November 29, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness
PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 6, Bag 365, SA#1
Source: Telegraph Pit
DATE SAMPLED: November 22, 2012 SAMPLED BY: Client
DATE TESTED:  November 27, 2012 TESTED BY: VN/IC
SIEVE ANALYSIS
= T v Baaaag MATERIAL SPECIFICATION :
Sieve Size . ol ‘ ndividual % Retained 5oy sE| ECT GRANULAR SUB
(i) Mass Ret. (g) | % Retained % Passing | (Spt'ffl_"ff_)___________ BASE
| +4.75 -4.75
75 0 0.0 100.0 0.0 100.0 100.0
50 0 [ 0.0 100.0 0.0
B85 0 | 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 0 0.0 100.0 0.0 15.0 100.0
12.5 898 16.9 83.1 31.1
9.5 823 188 67.5 28.5 0.0 100.0
475 | 1168 22.0 45.5 40.4 B
2,36 87.8 10.9 | 34.6 24.0
1.18 73.5 9.1 | 25.4 20.1
0.600 60.2 7.5 18.0 16.4 0.0 100.0
0.300 83.9 10.4 7.5 22.9 0.0 156.0
0.150 374 4.6 29 10.2
0.075 8.1 1.0 1.9 2.2 0.0 5.0
PAN | 152 | 18 0 4.2
Total 100.0 100.0 100.0
100.0 ‘ 3 R
80.0 4— ¢ = = = ‘, = iy —=a— Qverall Gradation
hSY ! -
80.0 4 —— s S o i
| . ' |
2 700 £ S R T E— i) - T ]
i 60.0 - g —— — A
g . | ;
|8 =1 N | g \
o 400 > —r T A - —
] S 1 . \
o 30.0 - b %
. g \
20.0 + 5 *~ e R .\ X
. frana
10.0 +——— Shesoe I e
0.0 | | | (..~ ¥ ]
75 50 37.5 25 19 12.5 9.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 2889 g Mass before wash: 366.1 g
Total mass - 4.75mm: 2409 g Mass after wash: 3516 g
Total mass of sample: 5288 g Wash loss fines: 145 g
Fines from pan: 07g
Reported by:  S. John, AScT Reviewed by: . =
L. Hu, M. Sc. E.

Natice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.

Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



SIEVE ANALYSIS OF FINE

AP Golder AND COARSE AGGREGATE
@ Associates SRS
MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE November 29, 2012

7818 - 6th Street Project Number: 10-1417-0009-2097
Burnaby, BC V3N 4N8

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District

Sample: STPL 7, Bag 366, SA#1
Source: Telegraph Pit
DATE SAMPLED: November 22, 2012 SAMPLED BY: Client
DATE TESTED: November 27, 2012 TESTED BY: VN/IC
SIEVE ANALYSIS
I R =z Individual % Relained ——| MATERIAL SPECIFICATION :
Sieve Size . ) . ) ndividual % Retaine BCH, SELECT GRANULAR SUB;
i Mass Ret. (g)| % Retained % Passing (Split values) BASE
+475 | -475
75 0 0.0 100.0 0.0 [ 100.0 100.0
50 0 0.0 100.0 0.0
375 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 17.3 | 0.6 99.4 0.7 15.0 100.0
125 619.7 | 224 77.0 24.9
9.5 841.4 30.4 46.6 33.8 0.0 100.0
475 | 1014.3 36.6 10.0 40.7 o
2.36 | 10.9 0.4 9.6 3.9
1.18 10.4 0.4 9.2 3.8
0.600 9.9 0.4 8.9 3.6 0.0 100.0
0.300 88 3.2 5.7 31.8 0.0 15.0
0.150 97.2 3.5 22 | 352
0.075 24 | 0.9 1.3 8.7 0.0 5.0
PAN | 359 | 13 0 | 13.0 B -
Total 100.0 | 100.0 100.0
100.0 ®- ; e ——
90.0 }“.\ . ‘s‘ —a— QOverall Gradation
RN 4
80.0 — ‘a\ - — l\‘
\, | \
2 o T e I i s ey
73 b |
@ 600 i = 1 ,;.;,,, SN S R
& s00 {2 \ ]
< S, 4
8 400 S RN L ——&\— R . L
@ S | v
o 300 +— S i . J AR i I
200 = S - -1 —
100 F——o - e, S NS N i —
L ! ==
0.0 ! + S (S = . ~
75 50 375 25 19 12.5 95 475 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 24927 g Mass before wash: 2769.0 g
Total mass - 4.75mm: 2763 g Mass after wash: 27342 g
Total mass of sample: 2769 g Wash loss fines: 348 g
Fines from pan: 119
. -
Reported by:  S. John, AScT Reviewed by: = -
L. Hu, M. Sc. E.

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



SIEVE ANALYSIS OF FINE
A | Golder AND COARSE AGGREGATE

¥ Associates AsTrere
MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE December 5, 2012
7818 - 6th Street Project Number: 10-1417-0009-2097

Burnaby, BC V3N 4N8
ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District

Sample: STPL 8, Bag 367, SA#1
Source: Telegraph Pit
DATE SAMPLED: November 22, 2012 SAMPLED BY: Client
DATE TESTED:  November 29, 2012 TESTED BY: VN/DC
SIEVE ANALYSIS
= B S J S S MATERIAL SPECIFICATION :
Sieve Size M o . o ) ° e BCH, SELECT GRANULAR SUB
(i) ass Ret. (g)| % Retained . % Passing (Split values) | BASE
+4.75 -4.75
75 0 0.0 100.0 0.0 1000 | 1000
50 0 0.0 100.0 0.0
375 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 0 0.0 100.0 0.0 [ 15.0 100.0
12.5 | 5842 235 [ 76.5 27.9
9.5 860 345 42,0 411 0.0 ‘ 100.0
475 | 8476 | 26.0 16.0 | 310
2.36 62 25 13.5 15.6
1.18 55.5 2.2 11.3 13.9
0.600 47.7 1.9 9.4 12.0 0.0 100.0
0.300 103.4 4.2 52 26.0 0.0 15.0
0.150 69.9 [ 2.8 | 2.4 17.6
0075 | 19 0.8 16 48 0.0 * 5.0
PAN 40.7 1 16 0 | 102 ‘
Total \ 100.0 100.0 100.0

100.0 oy .'l. i = &, ( T : ) - e “
90.0 ‘\ | . - Rt 74 ~—a— Overall Gradation ‘

. \ y
a0ty deca R S : e e o I

3 R \ !
700 N — Sm—| - * —
" \
60.0 ) — = i e e

50.0 - I S —— ——

400 ——r

Percent Passing

30.0 +— . S

20,0 St

10.0 I —— — - =

0.0 ! 1 — : .
75 50 375 25 19 125 ; 475 2.36 1.18 0600 0300 0150 0075  PAN

) F_‘ﬁ‘—'_"_‘—‘—-lb___ “““““

Sieve Size (mm)

Note: Tested sample represents entirety of sample provided by client.

Total mass + 4.75mm: 20918 g Mass before wash: 24900 g
Total mass - 4.75mm: 3982 g Mass after wash: 24501 g
Total mass of sample: 2490 g Wash loss fines: 399 ¢g
Fines from pan: 08g
Reported by:  S. John, AScT Reviewed by: Z/:‘ CC lu
L"Hu, M. Sc. E. o

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



SIEVE ANALYSIS OF FINE
Golder AND COARSE AGGREGATE
ASSOClates ASTM C 136

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street

Burnaby, BC V3N 4N8

December 5, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 10, Bag 368, SA#1
Source: Telegraph Pit

DATE SAMPLED: November 22, 2012

DATE TESTED:

November 28, 2012

SAMPLED BY: Client
TESTED BY: VN/DC

SIEVE ANALYSIS
= === T T T . 3 MATERIAL SPECIFICATION :
Sieve Size , ) Individual % Retained |y seLECT GRANULAR SUB
(mm) Mass Ret. (g)| % Retained | % Passing (Split values) BASE
 +4.75 -4.75
75 0 0.0 100.0 0.0 100.0 100.0
50 0 0.0 100.0 0.0
37.5 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 30.4 1.2 98.8 1.5 15.0 100.0
12.5 792.1 31.6 67.2 37.8
9.5 597.2 23.8 43.4 28.5 0.0 100.0
4.75 674.1 26.9 16.5 32.2 -
2.36 54.6 2.2 14.4 13.2
1.18 51.4 2.0 12.3 | 12.4
0.600 57.6 23 10.0 13.9 0.0 100.0
0.300 128 54 4.9 30.8 0.0 15.0
0.150 67.5 27 22 16.3
0.075 16 0.6 1.6 39 0.0 5.0
~ PAN 40.1 16 | 0 | 9.7 o
Total 100.0 | 100.0 100.0
100.0 B ——— i —
90.0 ___\L.r = e | 1 ” —n—Overa\I Gradation ||
80.0 - — \ — ".' o
\\ 1Y
o 70.0 - — _\‘. — SSPESOSIN S I -
£ [ ‘lv\ 5
] 60.0 o — — 5
s . ] \
7 50.0 N i el BANG e ey aes Ll g | RS
c ., \
@ jic Y
2] 40.0 —1— S P —_
5 . \ \
o 300 o \ SR s M ]
200 +————— - % i
10.0 +—————— L e - if‘ J
; 0.0 : e | M=) { . = =
75 50 375 25 19 12.5 8.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
Note: Tested sample represents entirety of sample provided by client.
Total mass + 4.75mm: 20938 g Mass before wash: 2509.0 g
Total mass - 4.75mm: 4152 g Mass after wash: 2469.7 g
Total mass of sample: 2509 g Wash loss fines: 393 ¢
Fines from pan: 08g
@& L
. - cCCil>
Reported by:  S. John, AScT Reviewed by: Z’m bt __l:_, =
[’. Hu, M. Sc. E.

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W TR7 Tel: 604-591-6616 Fax 604-591-6608



Golder
Assoc1ates

SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE

7818 - 6th Street
Burnaby, BC V3N 4N8

December 5, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness
PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 11, Bag 369, SA#1
Source: Telegraph Pit
DATE SAMPLED: November 22, 2012 SAMPLED BY: Client
DATE TESTED:  November 29, 2012 TESTED BY: VN/DC
SIEVE ANALYSIS
A B e M= ey MATERIAL SPECIFICATION :
Sieve Size M Ret. (g)| % Retained o p ‘ Solit val BCH, SELECT GRANULAR SUB
(mm) ass Ret. (g)| % Retaine o Passing | (Splitvalues) _ BASE
+4.75 -4.75
75 [ 0 0.0 100.0 0.0 100.0 100.0
50 0 0.0 100.0 0.0
37.5 0 0.0 100.0 0.0
25 517 47 95.3 6.1
19 2081 18.8 76.5 24.4 15.0 100.0
12,5 3260 295 47.0 38.3
95 1693 15.3 317 19.9 0.0 100.0
4.75 969 8.8 22.9 11.4
2.36 3758 2.7 20.3 T 11e
1.18 47.4 3.3 17.0 145
0.600 51.9 3.6 13.3 15.9 0.0 100.0
0.300 98.6 6.9 6.4 30.1 0.0 15.0
0.150 49.9 35 2.9 15.3
0.075 13.2 | 0.9 2.0 4.0 0.0 5.0
| PAN | 284 | 20 0 = 8.7
Total ﬂ 100.0 100.0 100.0 )
100.0 —T

90.0

’
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|
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Percent Passing

/

4.75 1.18 0.600 0.300 0.150 0.075 PAN

25

50 37.5

Sieve Size (mm)

Note: Tested sample represents entirety of sample provided by client.

Total mass + 4.75mm: 8520 g Mass before wash: 3272 g
Total mass - 4.75mm: 2537 g Mass after wash: 2993 g
Total mass of sample: 11057 g Wash loss fines: 279 g

Fines from pan: 05 g

@

L. Hu, M. Sc. E.

MEMBER

Reported by:  S. John, AScT Reviewed by:

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.
Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608



RESISTANCE OF COARSE AGGREGATE
TO DEGRADATION BY ABRASION IN
THE MICRO-DEVAL APPARATUS

ASTM D6928-10
December 5, 2012
Project Number: 10-1417-0009-2097
MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 — 6" Street
Burnaby, BC
V3N 4N8
ATTENTION: Mr. Steve Likness
PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 11, Bag 369, SA#1, Coarse portion
Source: Telegraph Pit
Date sampled: November 22, 2012 Sampled by: Client
Date tested: November 30, 2012 Tested by: OA
Grading Section 8.2-19x 16, 16 x 12.5, 12.5 x 9.5 mm
Loss at Conclusion of Test (%) 6.9
Validation Test Data: Control Aggregate (Drain Brothers Stone)
Test Date November 7, 2012
Percent Loss 12.9 %
Validation Range 11.4-148 %

Reported by: __-foe @"%—r

S. John, AScT

Reviewed by: %Tf)— TR
L. Hu, M. Sc. E. CCiw

1 Canadia
des laba atoires indégendonts

Notice:  The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This
report constitutes a testing service only. Interpretation of the data given here may be provided upon request.
GOLDER ASSOCIATES LTD., 245, 12388 - 88" Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax: 604-591-6608




RESISTANCE OF FINE AGGREGATE

é? i Gold TO DEGRADATION BY ABRASION IN
olGcr THE MICRO-DEVAL APPARATUS

Associates ASTM D 7428

December 6, 2012
Project Number: 10-1417-0009-2097

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 — 6" Street

Burnaby, BC

V3N 4N8

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District

Sample: STPL 11, Bag 369, SA#1, Fine portion
Source: Telegraph Pit
Date sampled: November 22, 2012 Sampled by: Client
Date tested: December 5, 2012 Tested by: DC
Grading 4.75 x 0.075mm
Loss at conclusion of test (%) 10.1
Validation Test Data: Control Aggregate (Sutherland Sand)
Test Date November 8, 2012
Percent Loss 16.8 %
Validation Range 15.2-18.4 %

Reported by: P C@*—@,"

S. John, AScT

~ @2
Reviewed by: %—v‘)\ “,m”
L. Hu, M. Sc. E. CC i w

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other production
zones/periods. This report constitutes a testing service only. Interpretation of the data given here may be provided upon request.

GOLDER ASSOCIATES LTD., 245, 12388 88" Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax: 604-591-6608




SIEVE ANALYSIS OF FINE

AND COARSE AGGREGATE
ASTM C 136

Golder
Assoc1ates

MINISTRY OF TRANSPORTATION AND INFRASTRUCTURE
7818 - 6th Street
Burnaby, BC V3N 4N8

December 5, 2012
Project Number: 10-1417-0009-2097

ATTENTION: Mr. Steve Likness

PROJECT: Telegraph Pit, Vancouver Island District
Sample: STPL 12, Bag 370, SA#1
Source: Telegraph Pit

DATE SAMPLED: November 22, 2012 SAMPLED BY: Client

DATE TESTED: November 29, 2012 TESTED BY: VN/DC
SIEVE ANALYSIS
S e e T s Sk ' di d IV";/V *Ri % d'"' MATERIAL SPECIFICATION :
Sieve Size . ) . ) ndividual % Retaine BCH, SELECT GRANULAR SUB
(mm) Mass Ret. (g)| % Retained % Passing - ,,(ﬂ't,,valﬂe,s),, o BASE
| +4.75 -4.75
75 0 0.0 100.0 0.0 1000 [ 1000
50 0 0.0 100.0 0.0
375 0 0.0 100.0 0.0
25 0 0.0 100.0 0.0
19 65 1.3 98.7 3.5 15.0 100.0
12.5 474 9.5 89.2 25,6
9:5 338 6.8 82.4 18.3 0.0 100.0
475 | 972 | 195 60 | s26 |
2.36 84.5 13.4 49.6 21.3
1.18 88 14.0 35.6 22.2
0.600 74.2 11.8 23.8 18.7 0.0 100.0
0.300 941 15.0 8.8 23.8 0.0 16.0
0.160 32.9 5.2 3.5 8.3
0.075 59 0.9 2.6 1.5 0.0 5.0
PAN %4 | 26 | 0 | 41 { o
Total 100.0 100.0 100.0
100.0 &g .-|. e ‘ ‘ -------- ] e
00.0 4 \,\_\_\_\\ | S - ‘__ ____._-‘? — —-—|Overal\ Gradation W
80.0 e o = \ R : i ‘
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10.0 = . e = e
____ " — %
0.0 +— | . :
75 50 375 25 19 125 9.5 4.75 2.36 1.18 0.600 0.300 0.150 0.075 PAN
Sieve Size (mm)
1
Note: Tested sample represents entirety of sample provided by client.
_Total mass + 4.75mm: 1849 g Mass before wash: 396.0 g
Total mass - 4.75mm: 3148 g Mass after wash: 380.1 g
Total mass of sample; 4997 g Wash loss fines: 169 ¢g
Fines from pan: 0549
@ @
A % ' K
Reported by:  S. John, AScT Reviewed by: %\9__ CC I l_
L. Hu, M. Sc. E.

Notice: The test data given herein pertain to the sample provided, and may not be applicable to material from other zones/depths. This report constitutes a testing service only.

Interpretation of the data given here may be provided upen reguest.

GOLDER ASSOCIATES LIMITED, 245, 12388 88th Avenue, Surrey, B.C. Canada V3W 7R7 Tel: 604-591-6616 Fax 604-591-6608
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